swanranas. FCC RADIO TEST REPORT Report No. : FR432902F

(

FCCID : 2AMK2- RM02AA
Equipment : reMarkable Paper Pro
Brand Name : reMarkable
Model Name : RM02A
Applicant : reMarkable AS
Fridtjof Nansens vei 12, 0369 Oslo, Norway
Manufacturer : reMarkable AS
Fridtjof Nansens vei 12, 0369 Oslo, Norway
Standard : FCC Part 15 Subpart E §15.407

The product was received on Mar. 29, 2024 and testing was performed from Apr. 10, 2024 to May 11,
2024. We, Sporton International Inc. EMC & Wireless Communications Laboratory, would like to
declare that the tested sample has been evaluated in accordance with the test procedures and has
been in compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval from Sporton International Inc. EMC & Wireless Communications Laboratory, the test
report shall not be reproduced except in full.

Lu’ s t"\./u\.

Approved by: Louis Wu

Sporton International Inc. EMC & Wireless Communications Laboratory
No. 52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)

TEL: 886-3-327-3456 Page Number 11 of24
FAX: 886-3-328-4978 Issue Date 1 Jun. 18, 2024
Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4 Report Version 101



swanranas. FCC RADIO TEST REPORT Report No. : FR432902F

Table of Contents

[ TE (0T VAo | TSI (=S A 1= o o Y SRS 3
SUMMATY OF TEST RESUIL.....eeeieeeee ettt e s e bt e e e bt e e e bt e e e e nbe e e e e neee 4
N 1= T Y=Y = L DT o] 1 o) {0 o SRS 5
1.1  Product Feature of EQUIPMENT UNAET TEST.....cciuuiiiiiiiiiee ittt 5
IO Y/ Fo T [ 1 Tor= 11T I o LU PRSPPI 5
IS T =211 [0 o Tox 11 (o] IO SO O P PP UPPPPPTPP 6
Y o] o) o= T o] =TS = U o F= T £ SRR 6
2 Test Configuration of EQUIPMENt UNEI TEST .....eiiiiiiiiiieiiiie ettt 7
2.1  Carrier Frequency and ChanNel ..........ccoiiiiiiiiiiie e e e r e e e e s st e e e e e e e s e ennreees 7
P2 =1 0 1Y o o PP EPRR 8
2.3 Connection Diagram Of TeSE SYSIEM .. ... 9
2.4 Support Unit used in test configuration and SYSEM .........coccuiiiiiiiiie i 10
A T =L B @ o 1= = 1x 0] g N I =TSy A= (| o 10
2.6 Measurement Results EXplanation EXample..........ccooiiiiiiiiiiiiiiii e 10
R T A LT U | PP PPUUPPT PP PPPPPPIN 11
3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement ...........cccocveeeiiiiiee i 11
3.2 Maximum Conducted Output Power MeasUIrEMENt .........ccoeieieieie it 12
3.3 Power Spectral Density MEASUIEMIENT ........cocuuiiiiiiiiee it ettt et e e e st e e e ssbre e e e snbreeeeans 13
3.4 Unwanted EMiSSIONS MEASUIEIMENT ......cceiiiiiiiiiiiieie ettt r e e et e e e e e e e s sbbe e eeaaeeeeaas 15
3.5 AC Conducted EmMIiSSION MEASUIEIMENT...........uuiiiiiiee e ittt et e e e s ettt ee e e e e e s steteeeeeaeeessnarereeeaaeesannns 20
3.6 ANENNA REQUITEIMENTS .. .o 22
4 List 0f MEASUIING EQUIPMIENT ...coiiiiiiiii ittt et e e et e e e st b e e e e sabb e e e e abbeeeesbbeeeeans 23
R\ oo T U =T g U=t oL T Lo =T -V o 24

Appendix A. Conducted Test Results

Appendix B. AC Conducted Emission Test Result
Appendix C. Radiated Spurious Emission
Appendix D. Radiated Spurious Emission Plots
Appendix E. Duty Cycle Plots

Appendix F. Setup Photographs

TEL: 886-3-327-3456 Page Number 12 of24
FAX: 886-3-328-4978 Issue Date 1 Jun. 18, 2024
Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4 Report Version 101



swanranas. FCC RADIO TEST REPORT Report No. : FR432902F

History of this test report

Report No. Version Description Issue Date
FR432902F 01 Initial issue of report Jun. 18, 2024
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Summary of Test Result

Report Ref Std. Result
Clause Clause Test ltems (PASS/FAIL) Remark
3.1 15.403(i) 6dB & 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
8.24 dB
3.4 15.407(b) Unwanted Emissions Pass under the limit at
162.84 MHz
13.83dB
3.5 15.207 AC Conducted Emission Pass under the limit at
13.56 MHz
3.6 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2.  The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are

declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Keven Cheng
Report Producer: Michelle Chen
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ac/ax, Wi-Fi 5GHz 802.11a/n/ac/ax, and NFC.

Antenna Type

WLAN: Monopole Antenna
Bluetooth: Monopole Antenna
NFC: Coil Inductor Antenna

Antenna information

5725 MHz ~ 5850 MHz Peak Gain (dBi) ‘ -0.8

Remark: The EUT's information above is declared by manufacturer. Please refer to Discl

summary.

1.2 Modification of EUT

No modifications made to the EUT during the testing.

aimer in report
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1.3

Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
THO02-HY, CO05-HY, 03CHO7-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190

1.4 Applicable Standards
According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:
+ FCC Part 15 Subpart E
+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.
+ ANSI C63.10-2013
Remark:
1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.
2. The TAF code is not including all the FCC KDB listed without accreditation.
3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:

landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

2 Test Configuration of Equipment Under Test

procedures and only the worst case emissions were reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.

F B h | h |
requency Band Channe (MHz) Channe (MHz)
149 5745 157 5785
5725-5850 MHz 151+ 5755 159* 5795

Band 4

(U-NII-3) 153 5765 161 5805
155* 5775 165 5825

Note:

1. The above Frequency and Channel with "*" are 802.11n HT40 and 802.11ac VHT40 and 802.11ax HE40.

2. The above Frequency and Channel with "#" are 802.11ac VHT80 and 802.11ax HE80.
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2.2 Test Mode

This device support 26/52/106/242/484/996-tone RU.

The PSD of partial RU is reduced to be smaller than full RU according to TCB workshop interim
guidance Oct. 2018.

The 802.11ax mode is investigated among different tones, full resource units (RU), partial resource
units. The partial RU has no higher power than full RU’s, thus the full RU is chosen as main test
configuration.

The 242-tone RU is covered by 20MHz channel, 484-tone RU is covered by 40MHz channel and
996-tone RU is covered by 80MHz channel.

The power for 802.11n HT20/ HT40 mode is smaller than 802.11ac mode, so all other conducted and

radiated test is covered by 802.11ac mode.

The final test modes include the worst data rates for each modulation shown in the table below.

Single Mode
Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 (Covered by VHT20) MCSO0
802.11n HT40 (Covered by VHT40) MCSO0
802.11ac VHT20 MCSO0
802.11ac VHT40 MCSO0
802.11ac VHT80 MCSO0
802.11ax HE20 MCSO0
802.11ax HE40 MCSO0
802.11ax HE80 MCSO0
Test Cases
AC
Mode 1 : WLAN (5GHz) Link + Bluetooth Link + NFC Charging pen 1 + USB Cable
Conducted
(Charging from Adapter) + Battery
Emission
TEL: 886-3-327-3456 Page Number 18 of 24
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ssamon s, FCC RADIO TEST REPORT Report No. : FR432902F
Band IV : 5725-5850 MHz
Ch. #
802.11a 802.11ac VHT80
L Low 149 -
Middle 157 155
H High 165 -
Band IV : 5725-5850 MHz
Ch-# 802.11ax HE20 802.11ax HE40 802.11ax HE80
L Low 149 151 -
M | Middle 157 - 155
H High 165 159 -

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.

2.3 Connection Diagram of Test System

System BT
Sirmulator AP router MNotebook GPS Station Earphone
Power EUT
Source Notebook
Earphone ‘ WLAN AP Monior ‘

This example is connection diagram of EUT test canfigurations.,
For detail, pease refer to test mode configuration and setup photographs for each test iem.
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2.4 Support Unit used in test configuration and system

Item|Equipment  |[Brand Name Model Name |FCC ID Data Cable Power Cord

1. |WLANAP ASUS RT-AC66U MSQ-RTAC66U |N/A Unshielded, 1.8 m
AC I/P:

. Unshielded, 1.2 m

2. |Notebook DELL Latitude 3400 |FCC DoC N/A
DC O/P:
Shielded, 1.8 m

3. |Phone Apple A1586 N/A N/A N/A

4. |Adapter Aohai G9BR1 FCC DoC N/A N/A

5. |Adapter PHILIPS DLP6341C N/A N/A N/A

2.5 EUT Operation Test Setup

The RF test items, utility “putty 0.78” was installed in Notebook which was programmed in order to
make the EUT get into the engineering modes to provide channel selection, power level, data rate and
the application type and for continuous transmitting signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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FAX: 886-3-328-4978 Issue Date 1 Jun. 18, 2024
Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4 Report Version 101



seamran . FCC RADIO TEST REPORT Report No. : FR432902F
3 Test Result
3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1 Description of 6dB and 26dB and 99% Occupied Bandwidth
The minimum 6 dB bandwidth shall be at least 500 kHz.
26dB and 99% Occupied bandwidth are reporting only.
3.1.2 Measuring Instruments
Please refer to the measuring equipment list in this test report.
3.1.3Test Procedures
1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section C) Emission bandwidth for the band 5.725-5.85 GHz
Set RBW = 100 kHz.

Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold

N o o os W

Measure and record the results in the test report.

3.1.4Test Setup

Spectrum Analyzer EUT

3.1.5Test Result of 6dB and 26dB and 99% Occupied Bandwidth

Please refer to Appendix A.

Measure the maximum width of the emission that is 6 dB down from the peak of the emission.
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of

operation shall not exceed 1 W.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.

3.2.4Test Setup

[ 1 ] g

Attenuator
Power Meter i EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #

(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

- Measure the duty cycle.
+ Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW = 300kHz.
- Set VBW 2 1 MHz.

+ Add 10 log (500 kHz/RBW) to the measured result, whereas RBW (<500 kHz) is the reduced
resolution bandwidth of the spectrum analyzer set during measurement

« Number of points in sweep = 2 Span / RBW.
- Sweep time = auto.
« Detector = RMS

- Trace average at least 100 traces in power averaging mode.

+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.
2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and

record it.
TEL: 886-3-327-3456 Page Number 1 13 of 24
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3.3.4Test Setup

Spectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

1)

(@)

For transmitters operating in the 5.725-5.85 GHz band:

15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band
edge increasing linearly to a level of 27 dBm/MHz at the band edge.

Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

E=w MV/m, where P is the eirp (Watts)

N

EIRP (dBm) Field Strength at 3m (dBuV/m)

-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of =27 dBm/MHz.

(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.
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3.4.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
. RBW = 120 kHz
. VBW = 300 kHz
. Detector = Peak
«  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
- VBW=2=3MHz
. Detector = Peak
+  Sweep time = auto
«  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.
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6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies.

When there is no suspected emission found and the harmonic emission level is with at least 6 dB

margin against average limit line, the position is marked as “-“.

3.4.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated test from 1GHz to 18GHz

RX Antenna

T
¥ 3 Dc — 1-4m
S — m ——
| EUT ; i
''''' = =] E
|
1.5m E
Metal Full Soldered Ground Plane
50
Spectrum Analyzer / Receiver
For radiated test above 18GHz
RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver
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3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Band Edges

Please refer to Appendix C and D.

3.4.7 Duty Cycle

Please refer to Appendix E.

3.4.8 Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.5 AC Conducted Emission Measurement
3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
|
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
| |
| e EUT '
I - ol [ I l 80 cm to
I Receiver | ground
| 500 RF Cable Slem | |ff plane
|
: |
|
| |r’ 2 |
| g | U
| “3bp ;
|
| AC :
| AMH | |
I [LISH) : |
I L Ll |
|
I s | £
I o -~ Bonded to horizontal l o e
- round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.6 Antenna Requirements

3.6.1 Standard Applicable
The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.6.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

4 List of Measuring Equipment

Instrument | Brand Name | Model No. Serial No. | Characteristics Cal::l;ar::;ion Test Date Due Date Remark
Ago'fj‘r’(‘;‘fr ChainTek | APC-1000W N/A N/A N/A Apr. 27, 2024 N/A %’gggcﬂ%
Eg’!gﬂf:: zgﬁ\‘,’vz é ESR3 102388 | 9KkHz~3.6GHz |Dec. 06, 2023| Apr. 27, 2024 | Dec. 05, 2024 %’gggcﬂ%‘
Hygrometer Testo 608-H1 34913912 N/A Oct. 26, 2023 | Apr. 27, 2024 | Oct. 25, 2024 %’gggcﬂ%
LISN Ronde & ENV216 100081 | 9KkHz~30MHz |Nov. 22, 2023| Apr. 27, 2024 | Nov. 21, 2024 %’8‘32‘:,23”)
Software Rohde i EMC32 N/A N/A N/A Apr. 27, 2024 N/A %’gggcﬂ%
Pulse Limiter SCHV‘C’;QRZBE VTSD 9561-F N| 00691 N/A Jul. 28, 2023 | Apr. 27, 2024 | Jul. 27, 2024 %’gggcﬂ%‘
LISN Cable MVE RG-400 260260 N/A Dec. 28, 2023 Apr. 27, 2024 | Dec. 27, 2024 %’gggcﬂ%
Doubls R199 | ETs Lindgren| 3117 00075962 | 1GHz ~ 18GHz |Nov. 27, 2023 A,\fl’;'yzﬁ,zzoozz“; Nov. 26, 2024 (Oggﬂig;ifﬁy)
Preamplifier | MITEQ A'\é'g(fg)ﬂ%g” 1590075 | 1GHz~18GHz |Apr. 19, 2024 Aer);.y2121,’2200224A:- Apr. 18, 2025 (O:'?Ca‘:'ig;ifﬂw
Preamplifier Agilent 84498 3008A02362 | 1GHz~26.5GHz |Mar. 23, 2024 A,v’l’;'yzﬁ,z;oz;’; Mar. 22, 2025 (o?ggig;ifﬁv)
Preamplifier EMEC EM18G40G | 0600789 18-40GHz | Jul. 25, 2023 Alv’?gy2121’,2200224; Jul. 24, 2024 (Oﬁgﬂig;if’gy)
i‘;‘;cl;?e’? Agilent N9O30A | MY52350276 | 3Hz~44GHz |Mar. 26, 2024 A,\fl’;'yzﬁ,zzoozz“; Mar. 25, 2025 (Oggﬂig;ifﬁy)
RF Cable | QUPCR* | SUCOFLEX ﬁgézgzig 30MHz to 18GHz|Feb. 21, 2024 A“;);.yzﬁ,,z;oz;; Feb. 20, 2025 (Oggﬂig;if’gy)
RF Cable | HOBER* | SUCOFLEX | WYZB058" | okhiz to 30MHz |Feb. 21, 2024 Aer);.y2121,’2200224A:— Feb. 20, 2025 (O:'?Ca‘:'ig;ifﬂw
RF Cable gﬂﬁﬁég SUC%ZLEX 532078/126E | 30MHz~18GHz |Sep. 15, 2023 A,v’l’;'yzﬁ,z;oz;’; Sep. 14, 2024 (o?ggig;ifﬁv)
RFCable | HOPER> | SUCOPLEX | wMyagssr2 | 18GHz~40GHz |Feb. 21, 2024 A“ﬁ;.yZﬁ,,Zg()Zgg Feb. 20, 2025 (Og{gﬂig;if’gy)
RF Cable | SUoeR> | SUCOPLEX 1 0160612 | okhz ~ 40GHz | Apr. 22, 2024 'le\fl);.yZﬁ,,Zz()()Zzél; Apr. 21, 2025 (Og{gﬂig;if’gy)
Controller EMEC EM1000 N/A Control At N/A A,\fl’;'yzﬁ”zzoozz“; N/A (Og{gﬂig;if’gw
Controller MF MF-7802 N/A Conttarg'lgum N/A ,T\z);.y2121,’2200224; N/A (O?ngﬂig;if’;w
AntennaMast | EMEC | AM-BS-4500E N/A Boresight Mast N/A ’?\jl’;'yzﬁ’,zzoozz"z N/A (Og{gﬂig;if’ﬁy)
TumTable | ChainTek | Chaintek 3000 N/A 0~360 Degree N/A /?\z);.yzﬁ,,zzoozzzt; N/A (Oigﬂig;ifﬁy)
Software Audix E3 N/A N/A N/A ﬁ\\z);.yZ%,’Zé):;; N/A (0§gﬂig;if’|jl‘y)
Uf%g::a TECPEL TR-32 HE17XB2495 N/A Mar. 01, 2024 /?\za;.y2121,’2200224; Feb. 28, 2025 (O?ngﬂig;if’;w
SHFEHF Hom SCHVIARZBE| BBHA9170 |BBHA9170251| 18GHZ~40GHzZ |Nov. 24, 2023 /?\za;.y2121,,2200224; Nov. 23, 2024 (Og{gﬂig;if’ﬁy)
Loop Antenna ggm’;é HFH2-22 100315 | 9kHz~30 MHz |Feb. 23, 2024 'le\fl);.yZﬁ,,Zz()()Zzél; Feb. 22, 2025 (Og{gﬂig;if’gy)
Hygrometer | TECPEL | DTM-303A | TP201996 N/A Nov. 07, 2023 A,\;’;'y 1106,2200224; Nov. 06, 2024 goﬁg;_ﬁf(‘;
Power Sensor | DARE RPR3008W %ﬁ?%"(ﬁg; 10MHz~8GHz | Jul. 26, 2023 Alv‘l’;'y 1106,2200224; Jul. 25, 2024 (C;T"'_r"gz“j_t'i‘;
Signal Analyzer zgﬂfvz ri‘ FSV40 101397 10Hz~40GHz |Aug. 30, 2023 Alv‘l’;'y 1106,2200224; Aug. 31, 2024 (C;T"'_r"g;j_t'i‘;
DguF;“’)‘f;er GW nstek | GPE-2323 | GEUB10970 |OV~64V ; 0A~BA |Nov. 16, 2023 A,\}Ir’gy 2 2oy | Nov. 15, 2024 %";g;ﬁfg
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 3.50 dB

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.30 dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.60 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.30 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
° = 5.30 dB
of 95% (U = 2Uc(y))
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Appendix A. Test Result of Conducted Test Items

Report Number : FR432902F

Test Engineer:

Kevin Xiao

Temperature:

21~25

°C

Test Date:

2024/04/10~2024/05/10

Relative Humidity:

51~54

%
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Report Number : FR432902F

TEST RESULTS DATA

6dB and 26dB EBW and 99% OBW

U-NII-3 single antenna
99% 26dB 6 dB 6 dB
Data Freq. | Bandwidth Bandwidth Bandwidth Bandwidth :
Mod. | £22 INTY CH. (MH‘;) (MH2) (MH2) (MH2) i Limit Pass/Falil
(MHz)
Ant1 | Ant2 | Ant1 [ Ant2 [ Ant1 | Ant2
11a |6Mbps| 1| 149 | 5745 | 16.83 - 19.96 - 16.37 - 0.5 Pass
11a |6Mbps| 1| 157 | 5785 | 16.83 - 20.04 - 16.37 - 0.5 Pass
11a |6Mbps| 1| 165 | 5825 | 16.78 - 20.16 - 16.34 - 0.5 Pass
VHT20[{ MCSO| 1 [ 149 [ 5745 [ 17.73 - 20.33 - 17.54 - 0.5 Pass
VHT20[{ MCSO| 1 [ 157 | 5785 [ 17.73 - 20.38 - 17.31 - 0.5 Pass
VHT20[{ MCSO| 1 [ 165 | 5825 [ 18.78 - 20.56 - 18.36 - 0.5 Pass
VHT40[{ MCSO| 1 [ 151 [ 5755 | 36.66 - 41.68 - 35.51 - 0.5 Pass
VHT40[{ MCSO| 1 [ 159 [ 5795 | 36.66 - 41.84 - 35.60 - 0.5 Pass
VHT80[ MCSO| 1 [ 155 | 5775 | 76.48 - 82.30 - 76.32 - 0.5 Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR432902F

U-NII-3 single antenna
Average FCC
Data B, Conducted Conduc"[eq DQ .
Mod. Rate NTY CH. (MH2) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant 1 Ant 2 Ant 1 Ant2 | Ant1 | Ant2

11a |6Mbps| 1 | 149 | 5745 9.80 - 30.00 - -0.80 - Pass
11a |6Mbps| 1| 157 | 5785 9.90 - 30.00 - -0.80 - Pass
11a |6Mbps| 1| 165 | 5825 9.70 - 30.00 - -0.80 - Pass
HT20 | MCSO| 1 | 149 | 5745 9.70 - 30.00 - -0.80 - Pass
HT20 |MCSO| 1| 157 | 5785 9.60 - 30.00 - -0.80 - Pass
HT20 | MCSO| 1 | 165 | 5825 9.60 - 30.00 - -0.80 - Pass
HT40 |MCSO| 1| 151 | 5755 9.70 - 30.00 - -0.80 - Pass
HT40 | MCSO| 1 | 159 | 5795 9.70 - 30.00 - -0.80 - Pass
VHT20| MCSO| 1| 149 | 5745 9.80 - 30.00 - -0.80 - Pass
VHT20| MCSO| 1 | 157 | 5785 9.70 - 30.00 - -0.80 - Pass
VHT20| MCSO| 1| 165 | 5825 9.70 - 30.00 - -0.80 - Pass
VHT40| MCSO| 1 | 151 | 5755 9.80 - 30.00 - -0.80 - Pass
VHT40| MCSO| 1| 159 | 5795 9.80 - 30.00 - -0.80 - Pass
VHT80| MCSO| 1 | 155 | 5775 9.70 - 30.00 - -0.80 - Pass

Al-30f7



Report Number : umber

: FR432902F

TEST RESULTS DATA
Power Spectral Density
U-NII-3 single antenna
Dut 10log Average Average
Factgr (500kHz Power Density PSD DG
Mod Data Nl CH Freq. (dB) /RBW) with Duty Factor Limit (dBi) Pass
" | Rate © | (MHz) Factor (dB) (dBm/500kHz) | (dBm/500kHz) /Fail
Ant1 | Ant2 | Ant1 Ant2 | Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2
11a |6Mbps| 1| 149 | 5745 | 0.04 - 2.22 - -4.31 - 30.00 - -0.80 - Pass
11a |6Mbps| 1| 157 | 5785 | 0.04 - 2.22 - -4.05 - 30.00 - -0.80 - Pass
11a |6Mbps| 1| 165 | 5825 | 0.04 - 2.22 - -4.37 - 30.00 - -0.80 - Pass
VHT20| MCSO| 1 | 149 | 5745 | 0.06 - 2.22 - -4.68 - 30.00 - -0.80 - Pass
VHT20| MCSO| 1 | 157 | 5785 | 0.06 - 222 - -4.83 - 30.00 - -0.80 - Pass
VHT20| MCSO| 1 | 165 | 5825 | 0.06 - 2.22 - -4.61 - 30.00 - -0.80 - Pass
VHT40| MCSO| 1| 151 | 5755 | 0.10 - 222 - -7.53 - 30.00 - -0.80 - Pass
VHT40| MCSO| 1| 159 | 5795 | 0.10 - 2.22 - -7.57 - 30.00 - -0.80 - Pass
VHT80| MCSO| 1| 155 | 5775 | 0.23 - 222 - -10.95 - 30.00 - -0.80 - Pass
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TEST RESULTS DATA

Report Number : FR432902F

6dB and 26dB EBW and 99% OBW

U-NII-3 single antenna

Dat F I 93 %"dth B ngsdth B 6ddB'dth B 6ddB'dth
ata req. ) anawi anawi anawi andwi )
Mod. | o [N CH. (Mqu) Config| = Mz (MH2) (MH2) Vin. Limit Pass/Falil

: (MHz)

Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2

HE20 [MCSO| 1| 149 | 5745 | Full | 1878 | - |2076 | - |18.19 | - 05 Pass
HE20 |[MCSO| 1| 157 | 5785 | Full | 1878 | - |2041 | - |1821 | - 05 Pass
HE20 [MCSO| 1| 165 | 5825 | Full | 18.78 | - | 2059 | - |1811 | - 05 Pass
HE40 |[MCSO| 1| 151 | 5755 | Full |37.76 | - |4155 | - |3696 | - 05 Pass
HE40 |[MCSO| 1| 159 | 5795 | Full |37.86 | - |41.73 | - |3688 | - 05 Pass
HE80 |[MCSO| 1| 155 | 5775 | Full | 7768 | - |s8080 | - |7802 | - 05 Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR432902F

U-NII-3 single antenna
Average FCC

Data T RU Conducted Conduc?eq DQ .

Mod. Rate NTY CH. (MHz) Config Power Power Limit (dBi) Pass/Fail
. (dBm) (dBm)
Ant 1 Ant 2 Ant 1 Ant2 | Ant1 | Ant2

HE20 | MCSO| 1| 149 | 5745 | Full 9.90 - 30.00 - -0.80 - Pass
HE20 | MCSO| 1| 149 | 5745 | 26/0 0.60 - 30.00 - -0.80 - Pass
HE20 | MCSO| 1| 149 | 5745 | 52/37 3.50 - 30.00 - -0.80 - Pass
HE20 | MCSO0| 1| 149 | 5745 |106/53 6.40 - 30.00 - -0.80 - Pass
HE20 | MCSO| 1| 157 | 5785 | Full 9.80 - 30.00 - -0.80 - Pass
HE20 | MCSO| 1| 157 | 5785 | 26/4 1.20 - 30.00 - -0.80 - Pass
HE20 | MCSO| 1| 157 | 5785 | 52/38 3.60 - 30.00 - -0.80 - Pass
HE20 | MCSO0| 1| 157 | 5785 |106/53 6.30 - 30.00 - -0.80 - Pass
HE20 | MCSO| 1| 165 | 5825 | Full 9.80 - 30.00 - -0.80 - Pass
HE20 | MCSO| 1| 165 | 5825 | 26/8 0.30 - 30.00 - -0.80 - Pass
HE20 | MCSO| 1| 165 | 5825 | 52/40 2.90 - 30.00 - -0.80 - Pass
HE20 |MCSO0| 1| 165 | 5825 |106/54 6.20 - 30.00 - -0.80 - Pass
HE40 | MCSO| 1| 151 | 5755 | Full 9.90 - 30.00 - -0.80 - Pass
HE40 | MCSO| 1| 151 | 5755 |242/61 7.00 - 30.00 - -0.80 - Pass
HE40 | MCSO| 1| 159 | 5795 | Full 9.90 - 30.00 - -0.80 - Pass
HE40 |MCSO| 1| 159 | 5795 |242/62 7.10 - 30.00 - -0.80 - Pass
HE80 | MCSO| 1| 155 | 5775 | Full 9.80 - 30.00 - -0.80 - Pass
HE80 | MCSO0| 1| 155 | 5775 |484/65 6.80 - 30.00 - -0.80 - Pass
HE80 | MCSO0| 1| 155 | 5775 |484/66 7.00 - 30.00 - -0.80 - Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR432902F

U-NII-3 single antenna
Duty 10log Average . Average

Data Freq, RU Factor (500kHz Ppwer Density PSD DQ Pass

Mod. Rate NTY CH. (MH2) Config (dB) /RBW) with Duty Factor Limit (dBi) IFail
. Factor (dB) (dBm/500kHz) | (dBm/500kHz)
Ant1 | Ant2 | Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2 [ Ant1 [ Ant2

HE20 | MCSO| 1| 149 | 5745 Full | 0.06 - 2.22 - -4.54 - 30.00 - -0.80 - Pass
HE20 | MCSO| 1| 149 | 5745 | 26/0 | 0.06 - 2.22 - -4.85 - 30.00 - -0.80 - Pass
HE20 | MCSO| 1 | 149 | 5745 | 52/37 | 0.06 - 2.22 - -4.62 - 30.00 - -0.80 - Pass
HE20 | MCSO| 1 | 149 | 5745 [106/53| 0.06 - 2.22 - -4.93 - 30.00 - -0.80 - Pass
HE20 | MCSO| 1| 157 | 5785 Full | 0.06 - 2.22 - -4.58 - 30.00 - -0.80 - Pass
HE20 | MCSO| 1| 157 | 5785 | 26/4 | 0.06 - 2.22 - -4.72 - 30.00 - -0.80 - Pass
HE20 | MCSO| 1| 157 | 5785 | 52/38 | 0.06 - 2.22 - -4.81 - 30.00 - -0.80 - Pass
HE20 | MCSO| 1 | 157 | 5785 [106/53| 0.06 - 2.22 - -4.94 - 30.00 - -0.80 - Pass
HE20 | MCSO| 1| 165 | 5825 Full | 0.06 - 222 - -4.66 - 30.00 - -0.80 - Pass
HE20 | MCSO| 1| 165 | 5825 | 26/8 | 0.06 - 2.22 - -5.00 - 30.00 - -0.80 - Pass
HE20 | MCSO| 1| 165 | 5825 | 52/40 | 0.06 - 2.22 - -5.17 - 30.00 - -0.80 - Pass
HE20 | MCSO| 1 | 165 | 5825 [106/54| 0.06 - 2.22 - -4.97 - 30.00 - -0.80 - Pass
HE40 | MCSO| 1| 151 | 5755 Full | 0.12 - 2.22 - -7.44 - 30.00 - -0.80 - Pass
HE40 | MCSO| 1| 151 | 5755 [242/61| 0.12 - 2.22 - -7.86 - 30.00 - -0.80 - Pass
HE40 | MCSO| 1| 159 | 5795 Full | 0.12 - 222 - -7.60 - 30.00 - -0.80 - Pass
HE40 | MCSO| 1 | 159 | 5795 [242/62| 0.12 - 2.22 - -7.94 - 30.00 - -0.80 - Pass
HE80 | MCSO| 1| 155 | 5775 | Full | 0.23 - 2.22 - -10.21 - 30.00 - -0.80 - Pass
HE80 | MCSO| 1 | 155 | 5775 (484/65| 0.23 - 2.22 - -10.71 - 30.00 - -0.80 - Pass
HE80 | MCSO| 1 | 155 | 5775 [484/66( 0.23 - 2.22 - -10.52 - 30.00 - -0.80 - Pass
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Report No. : FR432902F

\Test Result of 6dB and 26dB and 99% Occupied Bandwidth\

<802.11a>

6dB Bandwidth

26dB

Bandwidth

(=)

Ref Level 30.00 d8m Offset 25.90 db & RBW 100 kHz

()

Ref Level 30.00 dBm

Offset 25.90 db & RBW 300 kHz

| Att 20 d8  SWT 10.1 ms & VBW 300 kHz  Mode Sweep | Att 20 d8  SWT 10.1ms & VBW 1MHz Mode Sweep
[@ 17k View [@ 17k View
M1[1] 8.64 dBm M1[1] 24.94 dBm
5.73682000 GHz 5.73506400 GHz
20 dBm D2[1] 0.56 dB 20 dBm D2[1] 1.44 dB|
16.36500 MHz| 19.96000 MHz|
10 d 10 d
0 db o db D1 2,020 dam FTEPrTYY
D1 -2.010 de s
_ S S JMW«MM )
-10 7 \ -10 \
20 df d -20 d T

=

Date: 8 MAY.2024 15:33.01

Date: 8 MAY.2024 15:33.21

/ i
=50 df =50 df
-6 df 60 df
CF 5.745 GHz 10001 pts Span 50.0 MHz CF 5.745 GHz 10001 pts Span 80.0 MHz
g = g
[ il ) WRNRARAED W [ il ) (]

99% Occupied Bandwidth

N/A

=

Ref Level 30.00 d8m Offset 25.90 db & RBW 300 kHz
po Att 20 de  SWT 1ms & VBW 1 MHz

Mode Swesp

[@ 154 view

20 d

M1[1]

Occ By

1.31 dBm)|
5.7477470 GHz
16.833166833 MHz

-10 df 1

20 d

=20 d

n

P Tv] AT FPS—
-40 dBm

Nl g et st e

50 d

-60 d

CF 5.745 GHz

1001 pts

Span 50.0 MHz

Marker
Type | Ref | Trc | X-value
ML 1

¥-value

Function |

Function Result |

5747747 GHz
T1 1 5.7366084 GHz
T2 1 5.7534416 GHz

1.31 dBm
=6.40 dBm
-6.42 dBm

Occ Bw

16.833166833 MHz

Date: B MAY 2024 15:32:28

)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR432902F

<802.11ac VHT20>

6dB Bandwidth

26dB Bandwidth

rum

(=)

Ref Level 30.00 d8m Offset 25.90 db & RBW 100 kHz

um

()

Ref Level 30.00 dBm

Offset 25.90 db & RBW 300 kHz

po Att 20 dB  SWT 10.1 ms & VBW 300 kHz  Mode Sweep po Att 20 dB  SWT 10.1ms & VBW 1MHz Mode Sweep
[@ 17K view [@ 17K view
M1[1] 7.55 dBm)| M1[1] 25.43 dBm)|
5.73624000 GHz| 5.73484800 GHz|
20 dBm D2[1] 0.01 dB| 20 dBm D2[1] 0.22 dB|
17.53500 MHz| 20.32800 MHz|
10 d 10 d
= D1 20 dar -
DdBm—t e - [E
s bbb el i f
-10 o — — [ T T 1 od } \
20 d f‘ ! -20 di rf’ E“
-30 df -30 df T ‘
W kwmwmm 40 do
=50 df =50 df
-6 df 60 df
CF 5.745 GHz 10001 pts Span 50.0 MHz CF 5.745 GHz 10001 pts Span 80.0 MHz
3 o

| i )

Date: 8. MAY.2024 16:13:15

Date: 8. MAY.2024 16:13:46

99% Occupied Bandwidth

N/A

(=)

Ref Level 30.00 dBm
po Att 20 dB

Offset 25.90 db & RBW 300 kHz

SWT 1ms & VBW 1MHz Mode Sweep

[@ 154 view

M1[1]

20 d

Occ By

10

1.30 dBm)|
5.7485460 GHz
17.732267732 MHz

0db e

-10d f

20 d

=20 d

AT PR S

40 dBm

y
\
T Wit

50 d

-60 d

CF 5.745 GHz 1001 pts

Span 50.0 MHz

Marker

X-value 1 ¥-value |__Function |

Function Result |

Type | Ref | Trc |

ML 1 5.748546 GHz
1 1 5.7361588 GHz -5.44 dBm
T2 1 57538911 GHz -6.85 dBm

1.30 dBm
Occ Bw

17.732267732 MHz

| I )

Date: B MAY 2024 16:12:38

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR432902F

<802.11ac VHT40>

6dB Bandwidth

26dB Bandwidth

rum

(=)

Ref Level 30.00 dBm

Offset 25.90 db & RBW 100 kHz

um

()

Ref Level 30.00 dBm

Offset 25.90 dB & RBW 1 MHz

| Att 20d8  SWT 10.1 ms & VBW 300 kHz  Mode Sweep | Att 20d8  SWT 10.1 ms & VBW 3 MHz Mode Sweep
[@ 17k View [@ 17k View
M1[1] 10.52 dBm M1[1] 22.02 dBm
5.73741400 GHz 5.7341360 GHz
20 dBm D2[1] 0.64 dB 20 dem D2[1] 0.84 dB
45.50500 MHz| 41.6800 MHz|
10 d 10 d
D1 5265 d8m ym
0dB

e |F|J4L'|J|

ekl UL

Date: 8. MAY.2024 16:32:59

Spon 90,0 MHz
[ _]

-20 de y

304 | \ WW
Mgt “'“.r} \*meMmM a0 dom

50 d 50 d

-6 df 60 df

CF 5.755 GHz 10001 pts CF 5.755 GHz 10001 pts Span 160.0 MHz

Date: 8. MAY.2024 16:33:20

99% Occupied Bandwidth

N/A

Date: B MAY 2024 16:32:18

)

ka
RefLevel 30,00 dém  Offset 25.50 0B @ RBW L MHz
o Att 20 dB SWT 1ms @ VBW 3MHz  Mode Sweep
(@153 view
M1[1] 4.26 dBm
. 5.7595000 GHz|
20 Occ Bw 36.663336663 MHz|
10 df T
UV DR . S
0dB 2 . .
/ \
o f |
-20 de
f N
el A W A n
-40 dBm
50 d
60 de
CF 5.755 GHz 1001 pts Span 100.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.7595 GHz 4.26 dBm
1 1 5.7367183 GHz -3.84 dBm Occ Bw 36.663336663 MHz
T2 1 57733816 GHz -3.43 dBm

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

<802.11ac

VHT80>

6dB Bandwidth

26dB Bandwidth

Ref Level 30.00 dBm Offset 25.90 dB & RBW 100 kHz Ref Level 30.00 dBm Offset 25.90 dB & RBW 1 MHz
o Att 20 B SWT 10.1 ms & VBW 300 kHz  Mode Sweep po Att 20 dB  SWT 10.1ms & VBW 3 MHz Mode Sweep
[@ 1Pk view [@ 1Pk view
M1[1]) 13.72 dBm)| M1[1]) 26.34 dBm)|
5.7368560 GHz 5.7341040 GHz
20 dBm D2[1] 0.11 dB| 20 dém D2[1] 1.94 dB
76.3200 MHz| B82.3040 MHz|
10 di 10 di
oee od s osm rmm
10 o T IFTTSUATEY I Y FIFEUA PN N ) | 10 df | i
-20 d ‘ -20 d .{ \l
\ Dz 45 dprm -
| oo \MMM«WM 20 dom
-50 df -50 df
-6 d -6 d
CF 5.775 GHz 10001 pts Span 160.0 MHz CF 5.775 GHz 10001 pts Span 320.0 MHz
g g —
L J1 J [T

Date: 8. MAY.2024 16:37.44

Date: 8. MAY.2024 16:38:39

99% Occupied Bandwidth

N/A

(=)

Ref Level 30.00 dBm
po Att 20 dB

Offset 25.90 dB & RBW 1 MHz

SWT 1ms & VBW 3 MHz Mode Sweep

[@ 154 view

20 d

M1[1] 0.61 dBm

5.762650 GHz|

10

Occ By 76.483516484 MHz|

0 di

_10 d f

20 d

e srpipteotstf

ittty

40 dBm

50 d

-60 d

CF 5.775 GHz

1001 pts Span 120.0 MHz

Marker
Type | Ref | Trc |
ML 1

X-value 1 ¥-value |__Function | Function Result |

T1 1
T2 1

5.76265 GHz
5.736878 GHz
5813362 GHz

0.61 dBm
=2.73 dBm
-4.82 dBm

Occ Bw

76.483516484 MHz

Date: B MAY 2024 16:36:50

)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

<802.11ax HE20>

6dB Bandwidth

26dB Bandwidth

L I J

Date: 8. MAY.2024 15:49:25

sctrum 2 Spectrum 2
Ref Level 30.00 d&m Offset 25.50 db @ RBW 100 kHz Ref Level 30.00 d&m Offset 25.50 db @ RBW 300 kHz
o Att 20d8  SWT  10.1ms @ VBW 300 kHz Mode Swesp o Att 20d8 SWT  10.1ms @ VBW 1MHz Mode Swesp
[@ 17k View [@ 17k View
M1[1] 7.65 dBm| M1[1] 26.55 dBm|
5.73592500 GHz 5.73461600 GHz
20 dBm D2[1] 0.12 dB 20 dem D2[1] 1.66 dB|
18.18500 MHz| 20.76000 MHz|
10 dl 10 dl
-10 df — -10 df J i
20 df -20 d t
D2 -23.320 dBm M T _‘
-30 df -30 df ’
e i a0 di
ebsefanbesomentumy | |10 o
-5 o -5 o
-60 d -6 o
CF 5.745 GHz 10001 pts Span 50.0 MHz CF 5.745 GHz 10001 pts Spon 80.0 MHz
— —_— —
QD we

] W) e !

Date: 8. MAY.2024 15:49:44

99% Occupied Bandwidth

N/A

Spectrum

(=)

Ref Level 30.00 dBm
po Att 20 dB

Offset 25.90 db & RBW 300 kHz

SWT 1ms & VBW 1MHz Mode Sweep

[@ 154 view

M1[1]
20 df

Occ By
10

.72 dBm
5.7423030 GHz
18.781218781 MHz

Y
U

0 dB [T | abiolbily Ay, d,,rwu.u_\\

10 di L1

20 d

00 J \

- - TR
40 dBm

NTRPPIE BT

50 d

-60 d

CF 5.745 GHz 1001 pts

Span 50.0 MHz

Marker

Type | Ref | Trc | X-value 1 ¥-value |__Function |
ML 1

Function Result |

5.742303 GHz 3.72 dBm

T1 1 5.7356094 GHz -3.29 dBm
T2 1

5.7543908 GHz -2.24 dBm

| 1 )

Date: B MAY 2024 154854

Occ Bw

18.781218781 MHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

<802.11ax HE40>

6dB Bandwidth

26dB Bandwidth

rum

(=)

Ref Level 30.00 dBm

po Att 20d8  SWT

Offset 25.90 db & RBW 100 kHz
10.1 ms & VBW 300 kHz

um

()

Ref Level 30.00 dBm

Offset 25.90 dB & RBW 1 MHz

Mode Swesp o att 20d2 SWT  10.1ms @ VBW 3 MHz  Mode Sweep
[@ 17K view [@ 17K view
M1[1] 10.96 dBm)| M1[1] 22.21 dBm)|
5.73654100 GHz 5.7342960 GHz|
20 dem D2[1] 0.20 dB 20 dem D2[1] 0.96 dB
36.96300 MHz| 41.5520 MHz
10 d 10 d
D1 6,565 dém
0de 0de L
| Lidios ' J |
10 dBm—t Llid "W# -10 di [ l
-20 l] 20 35 dBn . 3
0 d ‘k MM M
ke dhitisal di
| aauticn e o e -40 dBm
50 d 50 d
60 d 60 d
CF 5.755 GHz 10001 pts Span 90.0 MHz CF 5.755 GHz 10001 pts Span 160.0 MHz
L )i J e L )i J o
Date: 8 MAY. 2024 16.00:13 Date: 8 MAY.2024 16.00:32
o a q
99% Occupied Bandwidth N/A
ka
RefLevel 30.00 dBm  OFfset 2560 db @ RBW 1 MMz
o att 208 SWT 1ms @ VBW 3MHz _Mode Swesp
(@155 view
M1[1] 7.51 dBm)|
. 5.7399200 GHz|
2 Occ Bw 37.762237762 MHz|
10 e M1
" M‘L b | ttesshont, |yttt T 2
D de 4 <
/ \u
-10d
d / y
= 7 |
iAo rdiian ! ol
40 dBm
50 d
-60 de
CF 5.755 GHz 1001 pts Span 100.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.73592 Ghz 7.51 dém
T 1 57361189 GHz -0.84 dBm Oce 8w 37.762237762 MHz
T2 1 5.7738811 GHz 0.30 dém
Date: BMAY.2024 15:58:36
TEL : 886-3-327-3456 Page Number 1 A2-6 of 14

FAX : 886-3-328-4978




ssanranas. FCC RADIO TEST REPORT Report No. : FR432902F

<802.11ax HE80>

6dB Bandwidth 26dB Bandwidth

am ) E E
Ref Level 30.00 d8m  Offset 25.90 db @ RBW 100 kHz Ref Level 30.00 d8m  Offset 25.90 db @ RBW 1 MHz
| Att 20d8  SWT 10.1 ms & VBW 300 kHz  Mode Sweep | Att 20d8  SWT 10.1 ms & VBW 3 MHz Mode Sweep
[@ 17k View [@ 17k View
M1[1) 13.49 dBm| M1[1) 23.03 dBm|
5.7359920 GHz 5.7346480 GHz
20 dBm D2[1] 0.77 dB 20 dem D2[1] 0.46 dB|
78.0160 MHz £80.8000 MHz
10 d 10 d
bt Frmrmen
B B m
o o e
e \
-20 d -

s

J |

50 d

50 d

60 df 60 df

CF 5.775 GHz 10001 pts Span 160.0 MHz CF 5.775 GHz 10001 pts Span 320.0 MHz
| )it ) (T0 | )it )

Date: 8. MAY.2024 16:08:59 Date. 8. MAY.2024 16.09.20

99% Occupied Bandwidth N/A

k=
RefLevel 30,00 dém  Offset 25.50 0B @ RBW L MHz
o Att 208 SWT 1ms @ VBW 3MHz _Mode Swesp
(@153 view
M1[1] 3.07 dBm)|
. 5.756900 GHz
20 Occ Bw 77.682317682 MHz
10 e
M1
0de ol i it e s St e e
Frophame 2 T
I |
-10 df ] \
-20 de \y
s, ,‘_.Wj TR STRNTTEY P
-40 dBm
50 d
60 de
CF 5.775 GHz 1001 pts Span 120.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.7568 GHz 3.07 dém
1 1 5.736159 GHz -0.77 dBm Occ Bw 77.682317682 MHz
T2 1 5,813841 GHz -1.53 dBm

| ) )

Date: B MAY 2024 16:08:16

TEL : 886-3-327-3456 Page Number 1 A2-7 of 14
FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT Report No. : FR432902F

Test Result of Power Spectral Density
<802.11a>

Maximum Power Density Plot (dBm/300kHz)
Spectrum

oo
7
Ref Level 30.00 dém Offset 25,90 dB & RBW 300 kHz

o ALt 20 dB @ SWT 20ms & VBW 1MHz Mode Sweep
SGL Count 100/100

@ 1IRm AvgPwr

M1i[1] -6.31 dBm

5.7875470 GHz
20 dém

10 dBm

0 dem

A .
-10 dBm — -

-20 dBm | \
-30 dBm / \

-40 dBm

-50 dBm

-60 dBm

CF 5,785 GHz 1001 pts Span 50.0 MHz
T

Date: 8.MAY 2024 15:39.38

Note:

1. EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain

2. The test plot is showing a bin by bin combined result mathematically adds two traces.

TEL : 886-3-327-3456 Page Number 1 A2-8 of 14
FAX : 886-3-328-4978
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<802.11ac VHT20>

Maximum Power Density Plot (dBm/300kHz)
Spectrum [@

Ref Level 30.00 dém

Offset 25,90 dB & RBW 300 kHz

o ALt 20 dBé @ SWT 20ms & VBW 1 MHz
SGL Count 100/100

@ LRm AvgPwr

Mode Sweep

M1i[1] -6.89 dBm
5.8275470 GHz
20 dém

10 dBm

0 dem

o e
-10 dBm

-20 dBbm J IL

-30 dBm \

-40 dBm

-50 dBm

-60 dBm

CF 5.825 GHz

Date: 8.MAY 2024 16:22:40

1001 pts Span 50.0 MHZ

Note:

1. EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain

2. The test plot is showing a bin by bin combined result mathematically adds two traces.

TEL : 886-3-327-3456

Page Number 1 A2-9 of 14
FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT Report No. : FR432902F

<802.11ac VHT40>

Maximum Power Density Plot (dBm/300kHz)
Spectrum [@

Ref Level 30.00 dém Offset 25,90 dB & RBW 300 kHz

o ALt 20 dBé @ SWT 20ms & VBW 1 MHz
SGL Count 100/100

@ LRm AvgPwr

Mode Sweep

M1i[1] -9.84 dBm
5.7699900 GHz
20 dém
10 dBm
0 dem
M1
-10 dBm e h ]

-20 dBbm ‘

30 dBm / |

-40 dBm

USRS NPT SRR

-50 dBm

-60 dBm

CF 5,755 GHz

Date: 8.MAY 2024 16:32.40

1001 pts Span 100.0 MHz

Note:

1. EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain

2. The test plot is showing a bin by bin combined result mathematically adds two traces.

TEL : 886-3-327-3456

Page Number 1 A2-10 of 14
FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT Report No. : FR432902F

<802.11ac VHT80>

Maximum Power Density Plot (dBm/300kHz)
Spectrum [@

Ref Level 30.00 dém Offset 25,90 dB & RBW 300 kHz

[ Att 20 dB @ SWT 20 ms & VBW 1 MHz
SGL Count 100/100

@ LRm AvgPwr

Mode Sweep

M1[1] -13.40 dBm
5.786270 GHz
20 dém

10 dBm

0 dem

-10 dBm 4

5 P UROU AVVUVUI UUNUUAS. U RO
-20 dBm r

-30 dBm

-40 dBm L 1

-50 dBm

-60 dBm

CF 5,775 GHz 1001 pts Span 120.0 MHz

i CHNARRRED wa

Date: 8B.MAY 2024 16:37.24

Note:

1. EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain

2. The test plot is showing a bin by bin combined result mathematically adds two traces.

TEL : 886-3-327-3456

Page Number 1 A2-11 of 14
FAX : 886-3-328-4978
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<802.11ax HE20>

Maximum Power Density Plot (dBm/300kHz)

Spectrum |:%’

Ref Level 30.00 dém Offset 25,90 dB & RBW 300 kHz
[ Att 20 dB @ SWT 20ms @ VBW 1MHz Mode Sweep
SGL Count 100/100
@ LRm AvgPwr

M1i[1] -6.82 dBm
5.7474480 GHz
20 dém

10 dBm

0 dem

=

-10 dBm

CF 5,745 GHz 1001 pts Span 50.0 MHz

i CHNARRRED wa

Date: 8. MAY 2024 15:49:11

Note:
1. EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain

2. The test plot is showing a bin by bin combined result mathematically adds two traces.

TEL : 886-3-327-3456 Page Number 1 A2-12 of 14
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<802.11ax HE40>

Maximum Power Density Plot (dBm/300kHz)

Spectrum |:%’

Ref Level 30.00 dém Offset 25,90 dB & RBW 300 kHz
[ Att 20 dB @ SWT 20ms @ VBW 1MHz Mode Sweep
SGL Count 100/100
@ LRm AvgPwr

M1i[1] -9.78 dBm
5.7611900 GHz
20 dém

10 dBm

0 dem

-10 dém T —»jr e ‘\”.

CF 5,755 GHz 1001 pts Span 100.0 MHz

i CHNARRRED wa

Date: 8.MAY 2024 16:00.00

Note:
1. EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain

2. The test plot is showing a bin by bin combined result mathematically adds two traces.

TEL : 886-3-327-3456 Page Number 1 A2-13 of 14
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FCC RADIO TEST REPORT

Report No. : FR432902F

<802.11ax HE80>

Note:
1.

Maximum Power Density Plot (dBm/300kHz)

Spectrum

(=)

Ref Level 30.00 dém Offset 25,90 dB & RBW 300 kHz

o ALt 20 dBé @ SWT 20ms & VBW 1 MHz
SGL Count 100/100

Mode Sweep

@ LRm AvgPwr

M1[1]
20 dém

-12.66 dBm
5.807490 GHz

10 dBm

-10 dBm

AN, S ‘,r\_./\._r“\_ W T

T

CF 5,775 GHz 1001 pts

Span 120.0 MHz

j

Date: 8.MAY 2024 16:08:39

EIRP Power Density (dBm/MHz) = Measured value+ Duty Factor + Directional Gain

2. The test plot is showing a bin by bin combined result mathematically adds two traces.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FR432902F

Appendix B. AC Conducted Emission Test Results

Temperature : 23~26°C
Relative Humidity : |45~55%

Test Engineer : |Calvin Wang

TEL: 886-3-327-3456 Page Number : B1 of B1
FAX: 886-3-328-4978



EUT Information

Report NO : 432902
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70t
> 60_\ : CISPR-OP LimitatMain Plrts
o +
©
£ 50$
(5]
s T®
-
40 -
30T
®* o ¢ ’'s
20t
107
o+——t+—+—+—+++—+ — —
150k 300400600 8001M 2M  3M 4M5M6 8 10M 20M 30M

Frequency in Hz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.154500 32.31 55.75 23.44 | L1 OFF 19.8
0.154500 48.44 65.75 17.31 | L1 OFF 19.8
0.168000 29.44 55.06 2562 | L1 OFF 19.8
0.168000 45.04 65.06 20.02 | L1 OFF 19.8
0.402000 24.82 47.81 2299 | L1 OFF 19.8
0.402000 28.42 57.81 29.39 | L1 OFF 19.8
0.597750 23.27 46.00 2273 | L1 OFF 19.8
0.597750 27.52 56.00 28.48 | L1 OFF 19.8
1.594500 24.38 46.00 21.62 | L1 OFF 19.9
1.594500 27.57 56.00 28.43 | L1 OFF 19.9
4.339500 25.38 46.00 20.62 | L1 OFF 19.9
4.339500 26.88 56.00 29.12 | L1 OFF 19.9
13.560000 36.07 50.00 13.93 | L1 OFF 20.2
13.560000 36.75 60.00 23.25 | L1 OFF 20.2




EUT Information

Report NO : 432902
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1001
90T
80T
70T
> 60_\ : CISPR-OP LimitatMain Plrts
a X
£ 50$
g le
3
40t i
307 ¢ . * a
201
10T
o+—+—+——+—+—+++—+ — —
150k 300400600 8001M 2M  3M 4M5M6 8 10M 20M 30M

Frequency in Hz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.154500 33.03 55.75 2272 | N OFF 19.8
0.154500 49.22 65.75 16.53 | N OFF 19.8
0.168000 30.48 55.06 2458 | N OFF 19.8
0.168000 45.79 65.06 19.27 | N OFF 19.8
0.593250 24.72 46.00 21.28 | N OFF 19.8
0.593250 28.88 56.00 27.12 | N OFF 19.8
1.596750 24.48 46.00 2152 | N OFF 19.9
1.596750 27.92 56.00 28.08 | N OFF 19.9
2.404500 24.80 46.00 21.20 | N OFF 19.9
2.404500 27.26 56.00 28.74 | N OFF 19.9
7.082250 25.70 50.00 24.30 | N OFF 20.1
7.082250 27.05 60.00 32.95 | N OFF 20.1
13.560000 36.17 50.00 13.83 | N OFF 20.3
13.560000 36.88 60.00 23.12 | N OFF 20.3




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

Appendix C. Radiated Spurious Emission

Temperature : 22.1~26.0°C
Test Engineer : Jesse Wang, Stan Hsieh and Ken Wu
Relative Humidity :  (48.2~69.5%
Band 4 - 5725~5850MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5605.6 49.79 -18.41 68.2 36.95 34.73 12.79 | 34.68 | 400 | 252 P H
5665.8 49.23 -30.7 79.93 36 35.06 12.88 | 34.71 | 400 | 252 P H
5713.4 51 -57.95| 108.95 37.6 35.2 12.94 | 34.74 | 400 | 252 P H
5722.8 56.51 -60.67 | 117.18 43.09 35.2 12.96 | 34.74 | 400 | 252 P H
* 5745 98.72 - - 85.29 35.2 12.99 | 34.76 | 400 | 252 P H
* 5745 91.42 - - 77.99 35.2 12.99 | 34.76 | 400 | 252 A H
H
802.11a
H
CH 149
5639.8 48.63 -19.57 68.2 35.55 34.94 12.84 34.7 270 | 219 P |V
5745MHz
5699 52.02 -52.44 | 104.46 38.63 35.2 1292 | 3473 | 270 | 219 P |V
5717.6 55.07 -55.06 | 110.13 41.66 35.2 1295 | 34.74 | 270 | 219 P |V
5723.6 57.41 -61.6 119.01 44 35.2 12.96 | 34.75 | 270 | 219 P |V
* 5745 102.22 - - 88.79 35.2 12.99 | 34.76 | 270 | 219 P |V
* 5745 94.93 - - 81.5 35.2 12.99 | 34.76 | 270 | 219 A |V
\Y
\Y
TEL : 886-3-327-3456 Page Number : Cl of C24

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
5637.6 49.14 | -19.06 68.2 36.08 34.93 12.83 34.7 398 | 232 P | H
5678 50.19 |-38.77| 88.96 36.91 35.11 12.89 | 34.72 | 398 | 232 P | H
5702 49.71 -56.05| 105.76 36.31 35.2 1293 | 34.73 | 398 | 232 P | H
5721 48.76 | -64.32| 113.08 35.34 35.2 12.96 | 34.74 | 398 | 232 P | H
* 5785 98.41 - - 84.94 352 13.05 | 34.78 | 398 | 232 P | H
* 5785 91.15 - - 77.68 35.2 13.05 | 3478 | 398 | 232 | A | H
5853.4 4768 | -66.77| 114.45 34.38 35.01 13.11 | 34.82 | 398 | 232 P | H
5857 50.75 | -59.49| 110.24 37.44 35.01 13.12 | 34.82 | 398 | 232 P | H
5892.6 5112 |-41.02| 92.14 37.73 35.09 13.14 | 34.84 | 398 | 232 P | H
5928.8 50.26 |-17.94 68.2 36.91 35.04 13.17 | 34.86 | 398 | 232 P | H
H
802.11a
H
CH 157
5635.2 4926 |-18.94 68.2 36.22 34.91 12.83 34.7 279 | 218 P |V
5785MHz
5673.4 49.95 |-35.61 85.56 36.69 35.09 12.89 | 34.72 | 279 | 218 P |V
5718.2 49.77 | -60.53 110.3 36.36 35.2 1295 | 34.74 | 279 | 218 P |V
57244 50.09 |-70.74| 120.83 36.68 35.2 1296 | 34.75 | 279 | 218 P |V
* 5785 102.88 - - 89.41 35.2 13.05 | 34.78 | 279 | 218 P |V
* 5785 95.69 - - 82.22 35.2 13.05 | 3478 | 279 | 218 | A | V
5850.8 49.92 |-70.46| 120.38 36.63 35 13.11 | 34.82 | 279 | 218 P |V
5863 51.1 -57.46| 108.56 37.77 35.03 13.12 | 3482 | 279 | 218 P |V
5886.4 50.08 |-46.66  96.74 36.71 35.07 13.14 | 34.84 | 279 | 218 P |V
5932.4 50.95 |-17.25 68.2 37.59 35.04 13.18 | 34.86 | 279 | 218 P |V
\Y%
\%
TEL : 886-3-327-3456 Page Number 1 C2 of C24
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swanranas. FCC RADIO TEST REPORT

Report No. : FR432902F

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
* 5825 97.51 - - 84.12 35.1 13.09 34.8 393 | 239 P H
* 5825 90.52 - - 77.13 35.1 13.09 34.8 393 | 239 A H
5850.8 49.87 -70.51 | 120.38 36.58 35 13.11 34.82 | 393 | 239 P H
5860.8 50.51 -58.66 | 109.17 37.19 35.02 1312 | 34.82 | 393 | 239 P H
5905.4 50.24 -32.43 82.67 36.85 35.09 13.15 | 34.85 | 393 | 239 P H
5929.4 50.26 -17.94 68.2 36.91 35.04 13.17 | 34.86 | 393 | 239 P H
H
802.11a H
CH 165 * 5825 103.03 - - 89.64 35.1 13.09 348 290 | 216 P |V
5825MHz * 5825 95.75 - - 82.36 35.1 13.09 348 290 | 216 AV
5851.8 53.85 -64.25 118.1 40.56 35 13.11 34.82 | 290 | 216 P |V
5860.6 54.89 -54.34 | 109.23 41.57 35.02 1312 | 3482 | 290 | 216 P |V
5890.2 50.02 -43.9 93.92 36.64 35.08 13.14 | 3484 | 290 | 216 P |V
5949 .4 50.4 -17.8 68.2 37.08 35 13.19 | 34.87 | 290 | 216 P |V
\Y
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C3 of C24

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

Band 4 5725~5850MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
11490 46.21 -27.79 74 45.55 38.18 19.48 57 - - P | H
17235 50.44 |-17.76 68.2 40.88 41.64 23.91 | 55.99 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 149
11490 4538 |-28.62 74 44.72 38.18 19.48 57 - - P |V
5745MHz
17235 50.39 |-17.81 68.2 40.83 41.64 2391 | 55.99 - - P |V
\Y%
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
TEL : 886-3-327-3456 Page Number : C4 of C24

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
11570 45.31 -28.69 74 44.39 38.24 19.53 | 56.85 - - P | H
17355 49.8 -18.4 68.2 40.19 41.41 24 55.8 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 157
11570 4578 |-28.22 74 44.86 38.24 19.53 | 56.85 - - P |V
5785MHz
17355 5042 |-17.78 68.2 40.81 41.41 24 55.8 - - P |V
\Y%
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
TEL : 886-3-327-3456 Page Number : C5 of C24

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
11650 46.3 -27.7 74 44.92 38.5 19.59 | 56.71 - - P H
17475 50.89 -17.31 68.2 40.92 41.5 24.07 55.6 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 165
11650 46.47 -27.53 74 45.09 38.5 19.59 | 56.71 - - P V
5825MHz
17475 50.05 -18.15 68.2 40.08 41.5 24.07 55.6 - - P \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C6 of C24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

Band 4 5725~5850MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5642.4 50.54 -17.66 68.2 37.45 34.95 12.84 347 394 | 251 P H
5681.8 56.46 -35.31 91.77 43.15 35.13 12.9 34.72 | 394 | 251 P H
5717.8 53.27 -56.91| 110.18 39.86 35.2 1295 | 34.74 | 394 | 251 P H
5721.8 56.25 -58.65 114.9 42.83 35.2 1296 | 34.74 | 394 | 251 P H
* 5775 91.36 - - 77.9 35.2 13.03 | 34.77 | 394 | 251 P H
* 5775 84.47 - - 71.01 35.2 13.03 | 34.77 | 394 | 251 A H
5854.4 50.07 -62.1 112.17 36.77 35.01 13.11 3482 | 394 | 251 P H
5870.2 52.28 -54.26 | 106.54 38.94 35.04 1313 | 3483 | 394 | 251 P H
5903 51.16 -33.28 84.44 37.77 35.09 13.15 | 34.85 | 394 | 251 P H
5939.8 50.39 -17.81 68.2 37.06 35.02 13.18 | 34.87 | 394 | 251 P H
802.11ac H
VHTS80 H
CH 155 5645.8 52.28 -15.92 68.2 39.16 34.97 12.85 347 298 | 220 P |V
5775MHz 5699.2 61.88 |-42.73| 104.61 48.49 35.2 12.92 | 3473 | 298 | 220 | P | V
5706.2 65.91 -41.03 | 106.94 52.52 35.2 1293 | 34.74 | 298 | 220 P |V
5724 .4 66.81 -54.02| 120.83 53.4 35.2 12.96 | 34.75 | 298 | 220 P |V
* 5775 95.77 - - 82.31 35.2 13.03 | 34.77 | 298 | 220 P |V
* 5775 88.75 - - 75.29 35.2 13.03 | 34.77 | 298 | 220 AV
5850.2 60.98 -60.76 | 121.74 47.69 35 13.11 34.82 | 298 | 220 P |V
5866.8 61.79 -45.7 107.49 48.47 35.03 1312 | 34.83 | 298 | 220 P |V
5875.6 55.66 -49.09 | 104.75 42.31 35.05 13.13 | 34.83 | 298 | 220 P |V
5939.6 50.23 -17.97 68.2 36.9 35.02 13.18 | 34.87 | 298 | 220 P |V
\Y
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C7 of C24

FAX : 886-3-328-4978




swanranas. FCC RADIO TEST REPORT Report No. : FR432902F

Band 4 5725~5850MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/im) (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11550 4548 | -28.52 74 44.64 38.2 19.52 | 56.88 - - P | H
17325 50.11 | -18.09 68.2 40.48 41.5 23.98 | 55.85 - - P

802.11ac
VHT80
CH 155 11550 4535 |-28.65 74 44.51 38.2 19.52 | 56.88 - - P
5775MHz 17325 49.46 |-18.74 68.2 39.83 41.5 23.98 | 55.85 - - P

K| KKK KKKl <Kl<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-3456 Page Number : C8 of C24

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

Band 4 5725~5850MHz
WIFI 802.11ax HE20_Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5607.6 50.4 -17.8 68.2 37.54 34.75 12.79 | 3468 | 396 | 266 P H
5690.8 49.42 -49 98.42 36.08 35.16 1291 | 34.73 | 396 | 266 P H
5719.2 50.03 -60.55 | 110.58 36.62 35.2 1295 | 34.74 | 396 | 266 P H
5724.6 56.57 -64.72 | 121.29 43.16 35.2 1296 | 34.75 | 396 | 266 P H
* 5745 98.58 - - 85.15 35.2 1299 | 34.76 | 396 | 266 P H
* 5745 90.41 - - 76.98 35.2 1299 | 34.76 | 396 | 266 A H
802.11ax H
HE20 Full H
CH 149 5649.4 494 -18.8 68.2 36.25 35 12.85 34.7 282 | 216 P |V
5745MHz 5683.8 49.74 | -4351| 93.25 36.42 | 3514 129 | 3472 | 282 | 216 | P | V
5718.2 62.84 -47.46 110.3 49.43 35.2 1295 | 34.74 | 282 | 216 P |V
5724.6 61.86 -59.43 | 121.29 48.45 35.2 1296 | 34.75 | 282 | 216 P |V
* 5745 103.74 - - 90.31 35.2 1299 | 34.76 | 282 | 216 P |V
* 5745 94.41 - - 80.98 35.2 12.99 | 34.76 | 282 | 216 A |V
\Y
\Y
TEL : 886-3-327-3456 Page Number : C9 of C24

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
5605.2 49.24 |-18.96 68.2 36.4 34.73 12.79 | 3468 | 397 | 227 P | H
5684.4 50.17 |-43.52| 93.69 36.85 35.14 12.9 3472 | 397 | 227 P | H
5701.8 49.68 |-56.02 105.7 36.28 35.2 1293 | 34.73 | 397 | 227 P | H
5720.4 48.66 |-63.05| 111.71 35.25 35.2 1295 | 34.74 | 397 | 227 P | H
* 5785 97.97 - - 845 352 13.05 | 34.78 | 397 | 227 P | H
* 5785 89.89 - - 76.42 35.2 13.05 | 3478 | 397 | 227 | A | H
5854.8 48.92 | -62.34| 111.26 35.62 35.01 13.11 | 34.82 | 397 | 227 P | H
5867.8 4937 |-57.84| 107.21 36.04 35.04 13.12 | 34.83 | 397 | 227 P | H
5896.4 50.91 -38.42| 89.33 37.51 35.09 13.15 | 34.84 | 397 | 227 P | H
5929.2 5042 |-17.78 68.2 37.07 35.04 13.17 | 34.86 | 397 | 227 P | H
802.11ax H
HE20 Full H
CH 157 5608 49.07 |-19.13 68.2 36.21 34.75 12.79 | 3468 | 279 | 218 P |V
5785MHz 5671.8 49.56 | -34.81 84.37 36.31 35.09 12.88 | 34.72 | 279 | 218 P |V
57134 48.82 |-60.13| 108.95 35.42 35.2 1294 | 3474 | 279 | 218 P |V
5722.6 49.75 |-66.98| 116.73 36.33 35.2 1296 | 34.74 | 279 | 218 P |V
* 5785 105.04 - - 91.57 35.2 13.05 | 34.78 | 279 | 218 P |V
* 5785 94.94 - - 81.47 35.2 13.05 | 3478 | 279 | 218 | A | V
5851.2 4944 |-70.02| 119.46 36.15 35 13.11 | 34.82 | 279 | 218 P |V
5861.6 49.17 |-59.78| 108.95 35.85 35.02 13.12 | 3482 | 279 | 218 P |V
5891.4 5188 |-41.15| 93.03 38.5 35.08 13.14 | 34.84 | 279 | 218 P |V
5927.6 50.96 |-17.24 68.2 37.61 35.04 13.17 | 34.86 | 279 | 218 P |V
\Y%
\%
TEL : 886-3-327-3456 Page Number : C10 of C24

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
* 5825 98.65 - - 85.26 35.1 13.09 34.8 391 238 P H
* 5825 89.99 - - 76.6 35.1 13.09 34.8 391 238 A | H
5850 52.71 -69.49 122.2 39.42 35 13.11 | 34.82 | 391 238 P H
5868.4 50.11 -56.94 | 107.05 36.78 35.04 13.12 | 34.83 | 391 238 P H
5875.8 51.08 |-53.53| 104.61 37.73 35.05 13.13 | 34.83 | 391 238 P H
5930.8 50.46 |-17.74 68.2 37.11 35.04 13.17 | 34.86 | 391 238 P H
802.11ax H
HE20 Full H
CH 165 * 5825 103.08 - - 89.69 35.1 13.09 348 291 217 P |V
5825MHz |  ~ 5825 95.04 - - 81.65 35.1 1309 | 348 | 291 | 217 | A |V
5850.4 5436 |-66.93| 121.29 41.07 35 1311 | 34.82 | 291 217 P |V
5855.2 5128 |-59.46 110.74 37.98 35.01 1311 | 34.82 | 291 217 P |V
5906.2 50.38 -31.7 82.08 36.99 35.09 13.15 | 34.85 | 291 217 P |V
59446 495 -18.7 68.2 36.17 35.01 13.19 | 34.87 | 291 217 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C11 of C24

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

Band 4 5725~5850MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11490 4548 |-28.52 74 44 .82 38.18 19.48 57 - - P H
17235 50.35 |-17.85 68.2 40.79 41.64 23.91 | 55.99 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 149 11490 45.6 -28.4 74 44.94 38.18 19.48 57 - - P |V
5745MHz 17235 50.3 -17.9 68.2 40.74 | 4164 | 2391 | 5599 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-3456 Page Number : C12 of C24

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11570 4494 | -29.06 74 44.02 38.24 19.53 | 56.85 - - P H
17355 50.18 |-18.02 68.2 40.57 41.41 24 55.8 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 157 11570 45.52 -28.48 74 44.6 38.24 19.53 | 56.85 - - P |V
5785MHz 17355 49.75 |-18.45, 68.2 4014 | 41.41 24 55.8 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-3456 Page Number : C13 of C24

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11650 46.48 -27.52 74 451 38.5 19.59 | 56.71 - - P H
17475 50.23 -17.97 68.2 40.26 415 24.07 55.6 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 165 11650 46.44 -27.56 74 45.06 38.5 19.59 | 56.71 - - P |V
5825MHz 17475 50.26 |-17.94| 68.2 40.29 415 | 2407 | 556 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C14 of C24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

Band 4 5725~5850MHz
WIFI 802.11ax HE20_Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5825 100.4 - - 87.01 35.1 13.09 34.8 400 | 280 P H
5825 93.61 - - 80.22 35.1 13.09 34.8 400 | 280 A H
5853 49.63 -65.73 | 115.36 36.33 35.01 13.11 34.82 | 400 | 280 P H
5868.8 49.96 -56.97 | 106.93 36.62 35.04 13.13 | 34.83 | 400 | 280 P H
5895.8 50.48 -39.29 89.77 37.08 35.09 13.15 | 34.84 | 400 | 280 P H
802.11ax 5925.2 50.61 -17.59 68.2 37.25 35.05 13.17 | 34.86 | 400 | 280 P H
HE20 H
Partial H
106/54 5825 108.03 - - 94.64 35.1 13.09 34.8 304 | 218 P |V
CH 165 5825 99.39 - - 86 35.1 1309 | 348 | 304 | 218 | A |V
5825MHz 5852 5113 | -66.51| 117.64 | 37.84 35 1311 | 34.82 | 304 | 218 | P | V
5858.6 52.24 -57.55 | 109.79 38.92 35.02 13.12 | 34.82 | 304 | 218 P |V
5913 50.71 -26.34 77.05 37.33 35.07 13.16 | 34.85 | 304 | 218 P |V
5931.4 51.53 -16.67 68.2 38.17 35.04 13.18 | 34.86 | 304 | 218 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C15 of C24

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

Band 4 5725~5850MHz
WIFI 802.11ax HE40_Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5627.2 48.54 -19.66 68.2 35.55 34.86 1282 | 3469 | 392 | 265 P H
5670.8 50.58 -33.05 83.63 37.34 35.08 12.88 | 34.72 | 392 | 265 P H
5716.8 55.14 -54.77 | 109.91 41.73 35.2 1295 | 34.74 | 392 | 265 P H
5724 60.44 -59.48 | 119.92 47.03 35.2 1296 | 34.75 | 392 | 265 P H
* 5755 95.26 - - 81.82 35.2 13 34.76 | 392 | 265 P H
* 5755 88.28 - - 74.84 35.2 13 34.76 | 392 | 265 A H
5853.6 49.06 -64.93 | 113.99 35.76 35.01 13.11 3482 | 392 | 265 P H
5857.2 496 -60.58 | 110.18 36.29 35.01 1312 | 3482 | 392 | 265 P H
5918.8 50.16 -22.61 72.77 36.78 35.06 13.17 | 34.85 | 392 | 265 P H
5946.2 49.29 -18.91 68.2 35.96 35.01 13.19 | 34.87 | 392 | 265 P H
802.11ax H
HEA40 Full H
CH 151 5602.8 49.7 -18.5 68.2 36.88 34.72 12.78 | 3468 | 282 | 217 P |V
5755MHz 5699.4 51.06 | -53.7 | 104.76 | 37.67 35.2 12.92 | 3473 | 282 | 217 | P | V
5717.4 65.39 -44.68 | 110.07 51.98 35.2 1295 | 34.74 | 282 | 217 P |V
5725 69.84 -52.36 122.2 56.43 35.2 12.96 | 34.75 | 282 | 217 P |V
* 5755 101.05 - - 87.61 35.2 13 34.76 | 282 | 217 P |V
* 5755 92.09 - - 78.65 35.2 13 3476 | 282 | 217 AV
5851.8 50.15 -67.95 118.1 36.86 35 13.11 3482 | 282 | 217 P |V
5857 50.56 -59.68 | 110.24 37.25 35.01 1312 | 3482 | 282 | 217 P |V
5915.8 50.61 -24.37 74.98 37.23 35.07 13.16 | 34.85 | 282 | 217 P |V
5929 50.1 -18.1 68.2 36.75 35.04 13.17 | 34.86 | 282 | 217 P |V
\Y
V
TEL : 886-3-327-3456 Page Number : C16 of C24

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5617.8 48.31 -19.89 68.2 35.38 34.81 1281 | 3469 | 392 | 254 P H
5676 50.21 -37.27 87.48 36.94 35.1 1289 | 34.72 | 392 | 254 P H
5700.6 50.82 -54.55| 105.37 37.42 35.2 1293 | 34.73 | 392 | 254 P H
5723.4 47.73 -70.82 | 118.55 34.32 35.2 1296 | 34.75 | 392 | 254 P H
* 5795 95.56 - - 82.09 35.2 13.06 | 34.79 | 392 | 254 P H
* 5795 88.7 - - 75.23 35.2 13.06 | 34.79 | 392 | 254 A H
5852.6 50 -66.27 | 116.27 36.7 35.01 13.11 3482 | 392 | 254 P H
5867.6 49.42 -57.85| 107.27 36.09 35.04 1312 | 34.83 | 392 | 254 P H
5913.4 51.15 -25.61 76.76 37.77 35.07 13.16 | 34.85 | 392 | 254 P H
5928.2 50.18 -18.02 68.2 36.83 35.04 13.17 | 3486 | 392 | 254 P H
802.11ax H
HE40 Full H
CH 159 5609.6 494 -18.8 68.2 36.53 34.76 12.79 | 34.68 | 291 217 P |V
5795MHz 5698.8 49.68 -54.64 | 104.32 36.29 35.2 1292 | 34.73 | 291 217 P |V
5709.4 49.53 -58.3 107.83 36.13 35.2 1294 | 34.74 | 291 217 P |V
5721 49.14 -63.94 | 113.08 35.72 35.2 1296 | 34.74 | 291 217 P |V
* 5795 100.38 - - 86.91 35.2 13.06 | 34.79 | 291 217 P |V
* 5795 91.63 - - 78.16 35.2 13.06 | 34.79 | 291 217 A |V
5850.4 57.15 -64.14 | 121.29 43.86 35 13.11 34.82 | 291 217 P |V
5858.6 52.77 -57.02 | 109.79 39.45 35.02 1312 | 34.82 | 291 217 P |V
5879 50.23 -52 102.23 36.87 35.06 13.13 | 34.83 | 291 217 P |V
5927.2 50.51 -17.69 68.2 37.15 35.05 13.17 | 34.86 | 291 217 P |V
\Y
\Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C17 of C24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

Band 4 5725~5850MHz
WIFI 802.11ax HE40_Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
11510 46.02 |-27.98 74 45.28 38.2 19.49 | 56.95 - - P | H
17265 4952 |-18.68 68.2 39.86 41.67 23.94 | 5595 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 151 11510 4562 |-28.38 74 44.88 38.2 19.49 | 56.95 - - P |V
5755MHz 17265 50.03 |-18.17 68.2 40.37 41.67 23.94 | 5595 - - P |V
\Y%
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
TEL : 886-3-327-3456 Page Number : C18 of C24

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11590 45.14 -28.86 74 4412 38.28 19.55 | 56.81 - - P H
17385 50.16 -18.04 68.2 40.42 41.47 24.02 | 55.75 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 159 11590 45.27 -28.73 74 44.25 38.28 19.55 | 56.81 - - P |V
5795MHz 17385 50.21 |-17.99| 68.2 40.47 | 4147 | 24.02 | 55.75 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C19 of C24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

Band 4 5725~5850MHz
WIFI 802.11ax HE80_Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5624.6 51.53 -16.67 68.2 38.55 34.85 12.82 | 3469 | 393 | 253 P H
5690.6 55.86 -42.41 98.27 42.52 35.16 12.91 | 34.73 | 393 | 253 P H
5701.8 56.25 -49.45 105.7 42.85 35.2 1293 | 34.73 | 393 | 253 P H
5724.6 54 .44 -66.85 | 121.29 41.03 35.2 1296 | 34.75 | 393 | 253 P H
* 5775 93.09 - - 79.63 35.2 13.03 | 34.77 | 393 | 253 P H
* 5775 85.37 - - 71.91 35.2 13.03 | 34.77 | 393 | 253 A H
5850 50.71 -71.49 122.2 37.42 35 13.11 3482 | 393 | 253 P H
5862.4 54 .43 -54.3 108.73 41.11 35.02 1312 | 34.82 | 393 | 253 P H
5903.2 52.2 -32.09 84.29 38.81 35.09 13.15 | 34.85 | 393 | 253 P H
5941.4 51.47 -16.73 68.2 38.14 35.02 13.18 | 34.87 | 393 | 253 P H
802.11ax H
HES80 Full H
CH 155 5623 54 .41 -13.79 68.2 41.45 34.84 1281 | 3469 | 282 | 217 P |V
5775MHz 5689.2 66.77 |-30.47| 97.24 5343 | 3516 | 12.91 | 3473 | 282 | 217 | P | V
5719.6 68.13 -42.56 | 110.69 54.72 35.2 1295 | 34.74 | 282 | 217 P |V
5723.6 65.27 -53.74 | 119.01 51.86 35.2 12.96 | 34.75 | 282 | 217 P |V
* 5775 96.58 - - 83.12 35.2 13.03 | 34.77 | 282 | 217 P |V
* 5775 89.31 - - 75.85 35.2 13.03 | 34.77 | 282 | 217 AV
5850.2 63.49 -58.25| 121.74 50.2 35 13.11 3482 | 282 | 217 P |V
5862.2 65.17 -43.61| 108.78 51.85 35.02 1312 | 3482 | 282 | 217 P |V
5875 58.92 -46.28 105.2 45.57 35.05 13.13 | 34.83 | 282 | 217 P |V
5929.4 51.59 -16.61 68.2 38.24 35.04 13.17 | 34.86 | 282 | 217 P |V
\Y
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C20 of C24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

Band 4 5725~5850MHz
WIFI 802.11ax HE80_Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11550 45.59 -28.41 74 44.75 38.2 19.52 | 56.88 - - P H
17325 50.06 -18.14 68.2 40.43 415 23.98 | 55.85 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 155 11550 45.94 -28.06 74 451 38.2 19.52 | 56.88 - - P |V
5775MHz 17325 50.01 -18.19 68.2 40.38 415 23.98 | 55.85 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR432902F

Emission below 1GHz

5GHz WIFI 802.11ax HE80 Full (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
30.54 23.04 -16.96 40 27.59 2427 1.12 29.94 - - P H
162.84 35.26 -8.24 43.5 46.39 16.12 2.59 29.84 - - P H
213.06 34.25 -9.25 435 46.31 14.9 2.87 29.83 - - P H
764.8 31.06 -14.94 46 27.55 27.79 5.14 29.42 - - P H
870.5 32.96 -13.04 46 27.69 28.75 5.55 29.03 - - P H
951.7 34.22 -11.78 46 26.71 304 5.77 28.66 - - P H
H
H
H
H
H

802.11ax
H

HES80 Full
F 30 30.32 -9.68 40 34.64 24.51 1.11 29.94 - - P |V
56.73 28.88 -11.12 40 45.16 12.07 1.57 29.92 - - P |V
166.89 31.98 -11.52 435 43.43 15.77 2.62 29.84 - - P |V
752.9 31.01 -14.99 46 27.66 27.72 5.1 29.47 - - P |V
885.9 32.58 -13.42 46 27.25 28.64 5.62 28.93 - - P |V
953.8 34.45 -11.55 46 26.78 30.53 5.78 28.64 - - P |V
\Y
\Y
\Y
\Y
\Y
V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C23 of C24
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI Note | Frequency Level |Margin| Limit Read |Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

1 ( MHz) (dBuV/im)| (dB) [(dBuV/im) | (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
802.11a 5646 5545 |-1855| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 149

5745MHz 5646 43.54 | -10.46 54 42.6 32.22 4.58 35.86 | 103 | 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBpyV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5646MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBpV/m)
2. Margin (dB)
= Leve(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBpV/m) — 74(dBuV/m)
=-18.55(dB)
For Average Limit @ 5646MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBpV/m)
2. Margin (dB)
= Level(dBpV/m) — Limit Line(dBuV/m)
= 43.54 (dBuV/m) — 54(dBuV/m)
=-10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-3456 Page Number 1 C24 of C24
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Appendix D. Radiated Spurious Emission Plots

Temperature : 22.1~26.0°C
Test Engineer : Jesse Wang, Stan Hsieh and Ken Wu
Relative Humidity : 48.2~69.5%
TEL : 886-3-327-3456 Page Number : D1 of D46

FAX : 886-3-328-4978



samranas. FCC RADIO TEST REPORT Report No. : FR432902F

Band 4 - 5725~5850MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11a CH149 5745MHz

1 Horizontal Fundamental

1 (@BuVim) Date: 2024.05.06
PEAR_BE(B4) 1624]

el (dBuVim) Date: 20240506

900) P g‘"”\‘ 90|

80.0) A |

JLY o0 UL 1 PEAK(UNIY!
o

. AVG 54
W A

MMWM

5630, 5650, 5670,

690 5710 5730, 5750, 5770, 5800 000 2000 300, 4000, 5000, 5000, K
Frequency (MHz) Frequency (MHz)
site £03CHO7-HY
Condition + PEAK_BE(B4)_16-24 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

site £03CHO7-HY
+PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VEW:3000.000KHz SWT:Auto

Peak

el (dBuVim) Date: 2024.05.06

1300
1200)
10
1000
90.0/ 1
s00)
700
saq)
saq)

400) e NS e
S0 gfermmne

200)
100]

000 2000 300, 300, 5000, 5000, 7
Frequency (MHz)
site $03CHO7-HY
Condition +AVG_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

) @Buvim) Date: 2024.05.06 A (6Buvim) Date: 2024.05.06
PERK_BE(@A) 1621
1309 1300)
1200 / 1200
0o L/ ol
1009 - 1000)
=d wrap -
900 - 50|
00 —< 800
700) - 700l — UL e — H =M PEAK(UNI)
0 600l )
1 t P
500 v e i b, i (o 509 e
00 400fgmrint ™
300 00|
200) 200
100 100
G e, Gt o0 56 70 50 &S0 6770 500 00 2000, 3000 000 5000 5000 7000
Froquency (WHz) Froquency (MHz)
st o3cHo7-HY site <03cHo7-HY
Condition  PEAK_BE(B4)_16-24 3m HF_ANT 00075962 VERTICAL Condition PEAK(UNI) 3m HF_ANT_00075562 VERTICAL
 RBW:1000.000KHZ VBW:3000,000KHz SWTAUto  RBW:1000.000KHZ VBW3000.000KHz SWT:AUto
A (6Buvim) Date: 2024.05.06
1300
1200)
1100
1000
90|
a0
700
600l G 54
50|
400 S B S S A
S0t T
20|
100
00 2000, 3000, 000 5000 5000 7000
Froquency (Hz)
site <03cHo7-HY
Condition +AVG_54 3m HF_ANT 00075962 VERTICAL
+RBW:1000.000KHz VBW0.010KHz SWT AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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) @0uvim) Date:2024.05.06 ) @@uvim) Date: 2024.05.06
PERY_BEEA)_T6.21
1300 1300
1200 . 1200
1100 Sa— 100
1000) // . 1000
900 - ) s00)
80.0| /// 80.0|
700 L L I e A S I I Bl i = peakun
g m s0q )
500 e Nl i 509 e
thiad ke d 1 .
400 40.0fger ot
300 300
200 200
100 109
G mwm S0 G0 e GG S0 & S ) 00 7000, o, 000, ET ED 700
Froquency (WHz) Froquency (H:)
site 0acho7-Hy site <030H07-HY
Condition : PEAK_BE(B4)_16-24 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075562 HORIZONTAL
 RBW:1000.000KH2 VBW:3000.000KHz SWT:AUto +RBW:1000.000KHz VBW:3000.000KHz SWTAUto
) @Buvimy Date: 2024.05.06
1200
1200
0]
1000
909
004
700
609 AVG 54}
509
400 e R N |
!n.nM
200
100
00 7000, 3006 000, ET ED 700
roquency (:)
site <030H07-HY
Condition $AVG_54 3m HF_ANT_00075362 HORIZONTAL
+RBWF1000.000KHz VBW:0.010KHz SWTAuto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11a CH157 5785MHz

1 Horizontal Fundamental

R

130.0| ‘

1e0q

100 A

1000 S

900) f""v”""] ~

500 | { e

700) PERK_BE(B4) 1524

R

s

v

Condition : PEAK_BE(B4)_16-24 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWTAuto

Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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) @Buvim) Date: 2024.05.05 A (@Bavim) Date: 2024.05.05
PEAR_BE@A) 1620
1300 1300)
1200 e 1200
100 . 100
1009 // . 100.0]
900) - 904
80.0| /// 80.0|
700) < 700 —HT—HL I Y =R PEAK(UNI).
600 B | 600 AVG 51
500 o s00] o A A
R % i U
400 400
300 300
200) 200
100 100
g . . S0 S &0 S0 7. 770 500 00 2000, 3000, 000, 5000, 5000 700
Froquency (WHz) Froquency (Miz)
site acHo7-HY site <0acHo7-HY
Condition : PEAK_BE(B4)_16-24 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW-3000.000KHz SWT:Auto
A (@Bavim) Date: 2024.05.06
1304
1200)
1100
1004
904
804
70|
600 AVG 54
504
400 e
Y P
200
100
00 000, E 000, ETD 5000 700
Frequency (WH2)
site <0acHo7-HY
Condition +AVG_S4 3m HF_ANT_00075962 VERTICAL
 RBW-1000.000KHz VBW0.010KHz SWT:AUtD

TEL : 886-3-327-3456
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Report No. : FR432902F

Peak

WA MML

PERK. BE(B4) 16.24

WIFI Band 4 5725~5850MHz Band Edge @ 3m
ANT 802.11a CH157 5785MHz
1 Vertical Fundamental
oy {

Ay

100

300

200

100

75 se a0 G Swo_ See S0, 5900 S E

Froquency (WHz)

si 0acho7-Hy

Condition : PEAK_BE(B4)_16-24 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR432902F

o) one: 20200508 i oo 20240508
S S R wnd
g { nd
1100 A 1100
o - w0
909 | 900
80.0) N 80.0|
o R g 521 Toof AL A J—
d - ; o =
509 . S N - 509 PR —
AP Ay ¥ Pyt A
400 Y e
o 0
200 oy
wd w
T e o0 o0 o5 s 700
Faoncy Froqney i)
she r— ste e
Condition : PEAK_BE(B4)_16-24 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
oW 10000032 V3090 00k SWEAS Rowan ooz VEW 3000 ok SWEAS
i R~
wnd
wnd
-
|
oy
w
g
o G54
.y
400 S I e
y— =
D
2
o
e o o0 o5 s 700
roqvones )
e e~
Condion | AV3_54AmHE_ANT_ 075962 HORZONTAL
Rowiaaan o0k VW0 010 WA

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR432902F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH165 5825MHz

Vertical

Fundamental

1 (@BuVim)

Avg

Left blank

oo 20240508 i oo 20240508
mn—‘ 130,
1200 { 1209
1100 S 100
1009 - - ~ 1000]
90.0) ”\ >~ 90|
509 S 80
70.0) \MM PERK. BE(@) 1624 700 L I 1 Lt PEAK(UNIY,
w it 5
fy e v 500 i e —————— T s
o e -
09 509
00 200
100 104
NN W ) o0 o5 £ 50 700
- racomnay )
she oxcHon ste oxcHony
Condition : PEAK_BE(B4)_16-24 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
RoWAL00000K VBW:S050 00K WTAD RBWI000 0K VB 3000 00KHE WA
Peak
- oo 20240508
w00
1200
o
P
s0d
w0
-
609 AVG 54}
500
40.0| /\—/’WJ"AA
!n.nw‘//w
209
100
) o0 o0 5 o0 700
ey )
ste oxcHony
Conditon AV, 545 HE_ANT 00075962 VERTICAL

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Band 4 5725~5850MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

) By Date: 20240508 —— Date: 20240508
PERK_BEA 028
1500 1300
1200 1200
7
10 S 10
1009 . 1000
_ .
200 - s0q)
T e
a00) - w00
F1! S — 7000 UT I JTHLFL L[ 1 PEAKIUNIY
600l . o - o) | .
M T 2T e
500) g il 500 PSSP
P e e AR
100 Py —
300 s00)
200 200
100 100
W e s @ o e S e w0 o0 7000, 5000 om0 e Ga00. 7
Fredency (uHz) requency (k)
sie so3cHo7-HY sie soacHo7-HY
Conditon PEAK_BE(B4)_16-24 3m HE_ANT_00075962 HORIZONTAL Conition  PEAK(UNII 3m HF_ANT 00075962 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KlHz SWFAuto RBW:100.000KHz VBW:3000.000K e SWTiAuto
e @ovm) Date: 20240508
1300
1200
10
1000
s0q) .
s00)
700
0| - - i .
s00) i
N —
e
30,0
200)
100
o0 7000, 3000 om0 £ Gooo K
Frequencs (M)
sie saacHo7HY
Condition AVG_54 3m HF_ANT_00075962 HORIZONTAL
RBW100.000H VBW:3.600KHz SWTAut

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH155 5775MHz

oue 20240508
130.0| ‘
g L
1100 AN
100.0| I
900 . >~
e T e .
80.0| S
70.0| PERK_BE(B4)_16-24]
o o, 2
Ly P L 4
509 e gy
P !
%09
00
100
o wm R ww mm ww wm W
Py
st p——
Condition : PEAK_BE(B4)_16-24 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWTAuto

Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No.

: FR432902F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH155 5775MHz

Vertical

Fundamental

1 (@BuVim)

Avg

Left blank

te:2024.05.08 ) @@uvim) Date: 2024.05.08
PERY_BE(EA)_T6.21
1300 1300
1200 . 1200
100 L/ 0]
o
1000 - 1000 4
9209 - e o 500 N
800 A a0 I
700) < J 700 —HT—HL R H R PEAK(UNI).
2 s
s0o Sl wg \
f e i )
500) SR 0 504 T ]
l
100 QT S— |
300 300
200 200
100 109
G mwm S0 S0 e S0 S0 & S ) 00 7000, o, 000, ET ED 700
Froquency (WHz) Froquency (H:)
si 0acho7-Hy site <030H07-HY
Conditon  PEAK_BE(B4)_16-24 3m HF_ANT_00075962 VERTICAL Condition PEAK(UNI) 3m HF_ANT 00075962 VERTICAL
 RBW:1000.000KH2 VBW:3000.000KHz SWT:AUto +RBW:1000.000KHz VBW:3000.000KHz SWTAUto
) @Buvimy Date: 2024.05.08
1200
1200
0]
1000
909 1
004 |
700
609 )
i
40 [ IR B |
bt T
209 I
200
100
00 7000, 3006 000, ET ED 700
roquency (:)
site <030H07-HY
Condition $AVG_54 3m HF_ANT_00075962 VERTICAL

+RBW:1000.000KHz VBW:3.600KHZ SWT:AUtO

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samranas. FCC RADIO TEST REPORT

Report No. : FR432902F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH155 5775MHz
1 Vertical Fundamental
R
130.0| ‘
100 (
100 A
100.0| \\\
90,0 wwwwwww,m\ .
80.0| ‘\\
oot
:: ' bt
o
o
Condition : PEAK_BE(B4)_16-24 3m HF_ANT_00075962 VERTICAL
oo i oo oo
Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D13 of D46



samranas. FCC RADIO TEST REPORT Report No. : FR432902F

Band 4 - 5725~5850MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH149 5745MHz

1 Horizontal Fundamental

1 (@BuVim) Date: 2024.05.06

el (dBuVim)

Date: 202405.06
PERK B (o8

1504 1504

1204 1204

7

g L 109

1009 y 1000)

w09 _ e s0d

800 e | 80

Y I — rod VT L LA peau
09 2 [ 00 AV 54
soal 1o . s0d EoS T

a0 T bk AnnM

%04 30d

200 20d

100 10d

S e ero B0 s7io 5o 0B S0 oo 7000, So0o oo o0 oo 7
Feaiency iz recuency )
sie oscHorHY ste oschorHY
Condition - PEAK_SE(B4)_16-24 3m HE_ANT 00075962 HORIZONTAL Condifion | PEAK(UNI) 3m HF_ANT 00075962 HORIZONTAL
RBW-L000.003KHz VBI-3050.000KHz SWTAuto

+ RBW:1000.000KHz VEW:3000.000KHz SWT:Auto

Peak

el (dBuVim) Date: 2024.05.06

X N
400 —

PO S

000 2000 300, 300, 5000, 5000, 7
Frequency (MHz)
site $03CHO7-HY
Condition +AVG_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg Left blank

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

J— s am) —
1100 Sa— 10|
—
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wd _
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70.0) = 700 L PR o 1 I PEAK(UNI,
.
" , oy (e e L
40.0| 4n.nM
o
2
S T N o o0 o ot
Eo ey
Conditic : PEAK_BE(B4)_16-24 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
Racioc e w0 e a0 b e300 ekt St
i) —
S0 AVG_54]
JE——]
I A S
| I —
-
g i e o 0
e
Rovissc o i Swrsuto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samranas. FCC RADIO TEST REPORT

Report No. : FR432902F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH157 5785MHz

Horizontal

Fundamental

Peak

1 (@BuVim)

Frequency (MHz)
+03CHO7-HY

+ RBW:1000.000KHZ VBW:3000.000KHZ SWTAuto

0 630 560 5670 5690 5710 5730,

+PEAK_BE(B4)_16-24 3m HF_ANT_00075962 HORIZONTAL

) (@Buvim)

Date: 2024.05.06

1300
1200
10|
1000
90|
s00)
700 —HT—HL R ut =R
600)

PEAKUNL

A6 54

509) e o e
R
e

300]
200]
100

000 2000, 3000, 4000, 5000.

Froquency (MiHz)

site +03CHO7-HY

Condition + PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:AUt0

5000. 7000

Avg

Left blank

) (@Buvim)

Date: 20240506

1300
1200
o
1000
90
w0
700
0.

AVG 54

s00]
400 e
30T

200]
100]

000 2000, 3000. 4000, 5000.

Frequency (MHz)

site +03CHO7-HY

Condition +AVG_54 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samranas. FCC RADIO TEST REPORT

Report No. : FR432902F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH157 5785MHz
1 Horizontal Fundamental
R
130.0| ‘
100 (
100 A
100.0| \\\
90,0 >~
500 \’M e
70.0| PERK_BE(B4)_16-24]
o
500) W‘Wm ks 12 i oy
m [
o
Condition : PEAK_BE(B4)_16-24 3m HF_ANT_00075962 HORIZONTAL
e o
Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

1 (@Buvim) Date: 2024.05.06 A dBuvim) Date: 2024.05.05
PEAK_BE(BA) {624
1309 1300]
1209 / 1200)
1100 i 100
o
1009 - —_— 1000]
904 - 900
809 — 80
700 - 700l — UL R = =R PEAK(UNI).
o - o et
it 4 ey il
409 { 400
309 309
200 200
100 100
3. 560, 5670 5690 5710 6730, 5750 5770, 800 000 2000, 3000, 000, 5000, 000 7000
Frequency (MHz) Frequency (MHa)
site +03CHO7-HY site +03CHO7-HY
Condition + PEAK_BE(B4)_16-24 3m HF_ANT_00075962 VERTICAL Condition + PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHZ SWT:AUto +RBW:1000.000KHz VBW:3000.000KHZ SWT:AUt0
A (dBuvim) Date: 2024-05.06
1300]
1200)
10,
1000]
900
80
700
609 AVG 54}
500
400) I
[ G s
209
100
000 2000, 3000 000, 5000, G000 7000
Frequency (MH2)
site +03CHO7-HY
Condition +AVG_S4 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:0.010KHZ SWEAUto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samranas. FCC RADIO TEST REPORT Report No. : FR432902F

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH157 5785MHz

1 Vertical Fundamental

Date: 2024.05.06

1000 ~

b W -

800 ™

700 d PERK. BE(B4) 16.24

1 T —

"
400)
300
200)
109
750 5760 5800 5620 5840 5860 5880, 5900, 5920, E
Frequency (MHz)
site +03CHO7-HY
Condition +PEAK_BE(B4)_16-24 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

WIFI Band 4 5725~5850MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH165 5825MHz
1 Horizontal Fundamental
1300—‘ 1300|
100 S 100
100.0| V\\\ 100.0|
900 A > 904
s00) AN 80|
70.0) \ PERK. BE(B4) 16.24 700 H- 1L PR o 1 [ PEAK(UNI,
00 " o s
sool. WMW i BT 500 s e —————
s
v
Condition : PEAK_BE(B4)_16-24 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
e o AT s,
Peak
600 AVG 54|
m.nM/_/_M/\_—I‘W‘
S 5 e 7w
AP
Avg Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samranas. FCC RADIO TEST REPORT

Report No. : FR432902F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH165 5825MHz

Vertical

Fundamental

Peak

1 (@BuVim)

1300)

1200) s

1104 S

1009

900 |

s00)

700

500 W

504 WWM*WM Yo

) (@Buvim)

Date: 2024.05.06

L R ut

el PEAK(UN

S ——

750 5760 Se00. 5620 5840 5860,
Frequency (MHz)

site +03CHO7-HY
+PEAK_BE(B4)_16-24 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

~ ,..,.,»M,WMMM«NWMwM T

2000, 3000, 4000,
Froquency (MiHz)
+03CHO7-HY

+ PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD

5000. 5000. 7000

Avg

Left blank

) (@Buvim) Date: 20240506
AVG 54
(PO st

2000, 3000. 4000,
Frequency (MHz)
+03CHO7-HY

+ AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

5000. 5000. 7000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samranas. FCC RADIO TEST REPORT Report No. : FR432902F

Band 4 5725~5850MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Band 4 5725~5850MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/54 CH165 5825MHz
1 Horizontal Fundamental
od
1100 \—\ 110,
100.0| . N 100.0|
909) Y >~ 00|
80,0 - 80|
700) PEAK_BE(B4) 1624 oo UT L L [ PEAK(UNI)
2 I -
SO AR A SATARAR o 50| WW P e =
s
L T W W W e
A, e N
Peak
600 AVG 54}
400) e e B
Jnav"“"/ T
R R W
P
e
Avg Left blank

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR432902F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH165 5825MHz

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 20240510

PERK. BE(B4) 16.24

4

750 5780 se0o. 5620, 5ed0. 0. 5880 5900.
Frequency (MHz)
site +03CHO7-HY
Condition +PEAK_BE(B4)_16-24 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

5920, E

) (@Buvim)

Date: 2024.05-10

1300
1200
10|
1000
90|
s00)
700 —HT—HL R ut
600)

PEAKUNL

AVG_54

s00] P T————
100 T

300]
200]

100

000 2000, 3000, 4000, 5000.

Froquency (MiHz)

site +03CHO7-HY

Condition + PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD

5000. 7000

Avg

Left blank

) (@Buvim)

Date: 2024-05-10

1300
1200
o
1000
90
w0
700
0.

AVG 54

s00]

400 e B
fomrrn e
300]

200]
100]

000 2000, 3000. 4000, 5000.

Frequency (MHz)

site +03CHO7-HY

Condition + AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

5000.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samranas. FCC RADIO TEST REPORT Report No. : FR432902F

Band 4 5725~5850MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

) @B Date: 2024.05.06 el (@Buvim) Date: 2024.05.06
PER_BE4) 1624
1300 1300)
1200 1200
/
1100 L 1100
1000 - 1000 .
90.0) — M 00|
80.0) A 80.0|
[y S —— oo T I PEAK(UNI)
4
500) 3 600 )
AR,
500 50 e ——
m m ) Pl et B
109 00 el
300 304
200) 204
100 100
50 e s w0 &0 50 5750 5770 00 00 2000, 3000 000 5000 w00, 7
Frequency (WHz) Frequency (WHz)
site 03cHoO7-HY site <03cH07-HY
Condition  PEAK_BE(B4)_16-24 3m HE_ANT_00075962 HORIZONTAL Condition +PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL
 RBWS1000.000KHz VBW3000.000KHz SWT:AUto +RBW:1000,000KHz VEWS3000.000KHz SWTiAuto
el gBuvim) Date: 2024.05.06
1300)
1200)
1100
1004
90.0/ 1
400
704
600 i i | e
500
400) S
30,0t
204
100
00 2000, om0, 000 5000 000 7
Frequency ()
site <03cHO-HY
Condition £ AVG_S4 3m HF_ANT_00075962 HORIZONTAL
RBW1000,000KHz VBW3.000KHz SWT:AU

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samranas. FCC RADIO TEST REPORT Report No. : FR432902F

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH151 5755MHz
1 Horizontal Fundamental
- |

PERK. BE(B4) 16.24

oy \‘M
500 N b i . A

400)

300

200)

109

750 5780 se0o. 5620, 5ed0. 50 5es0. 5900, 5920,
Frequency (MHz)
site +03CHO7-HY
Condition +PEAK_BE(B4)_16-24 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWTAuto

Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samranas. FCC RADIO TEST REPORT Report No. : FR432902F

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH151 5755MHz

1 Vertical Fundamental

10,0 pR— 110.|
100.0| - 100.0{ :
s _
80.0) /// 80.0| i
70.0) = —4 700 L RN R T I B [ i PEAK(UNIY,
v
o B \ ]
5005 %, A A 500 WWW’“‘“W‘“ e
400 4000 ez T
s
s
I mm e s
Condition : PEAK_BE(B4)_16-24 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
oo v oS

+RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD

Peak

) (@Buvim) Date: 20240506

1300
1200
00|
1000
1

90|
s00)
700]

609) I AVG 54

s0q)
400 S
!n.nm

200
100

000 2000, 3000. 4000, 5000. 5000. 7000
Frequency (MHz)
site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

Avg Left blank

TEL : 886-3-327-3456
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samranas. FCC RADIO TEST REPORT Report No. : FR432902F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH151 5755MHz
1 Vertical Fundamental
R
130.0| ‘
100 (
100 A
100.0| \\\
wnmﬂw ‘\\
500 \‘\\
o
500 WU‘WMWA S e
o
o
Condition : PEAK_BE(B4)_16-24 3m HF_ANT_00075962 VERTICAL
v o
Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samranas. FCC RADIO TEST REPORT Report No. : FR432902F

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE40 Full HT40 CH159 5795MHz

1 Horizontal Fundamental

1 (@BuVim)

Date: 2024-05.07 ) (@Buvim) Date: 2024.05.07
PERR_BE(34)_16.24]
1300) 1300
1200) / 1200
1104 Sa— 00|
o
1000) - 1000
900) - it 900

800) - 809

700) L 700 —HT—HL R Y =R PEAK(UNI).
s00) 600)

500 n

—

. TV SRS R e
109 100
209 200
200 20
100 10
o en  ws w0 w0 S0 S w5 5500 o0 700, D 000 ED w000 700
Froauency (W) roquency (i)
site oaco7 Y sie soacHor Y
Condition : PEAK_BE(B4)_16-24 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
 RBWEL000.000KHz VBW3000.000KHE SWTAUt  RBWE1000.000KH VBW:3000.000KHZ SWT:AUt
Peak
A @guvm) Date: 20240507
1300
1200
o)
1004
504
504l
700
609 AVG 54}
50.0( /Wa‘_J
400 T e
!n.nww
200
104
o6 7000, T 000 ED w000 To00
roquency (z)
sie soacHorHy
Conditon £AVG._543m HF_ANT 00075562 HORIZONTAL

+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

Avg Left blank

TEL : 886-3-327-3456
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WIFI Band 4 5725~5850MHz Band Edge @ 3m
ANT 802.11ax HE40 Full HT40 CH159 5795MHz
1 Horizontal Fundamental
oy ‘
700) f PEAK_BE®A) 16.24
e E—

+ RBW:1000.000KHZ VBW:3000.000KHZ SWTAuto

Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR432902F

) @0uvim) Date:2024.05.07 ) @@uvim) Date: 2024.05.07
PERY_BEEA)_T6.21
1300 1300
1200 . 1200
1100 Sa— 10|
1000) // . 1000
200 . o 909
80.0| /// 80.0|
700 - 700 —HT—HL R ut =R PEAK(UNI).
w09 v w0
soof T 50 g R gt
5 v W
a0 Py P
300 300
200 200
100 109
0w S0 S0 e w0 S0 & S ) 00 7000, o, 000, ET ED 700
Froquency (WHz) Froquency (H:)
si 0acho7-Hy sit <030H07-HY
Condition : PEAK_BE(B4)_16-24 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KH2 VBW:3000.000KHz SWT:AUto +RBW:1000.000KHz VBW:3000.000KHz SWTAUto
) @Buvimy Date: 2024.05.07
1200
1200
0]
1000
909
004
700
609 AVG 54}
| a——
B e S
Joo
200
100
00 7000, 3006 000, ET ED 700
roquency (:)
site <030H07-HY
Condition $AVG_54 3m HF_ANT_00075962 VERTICAL
+RBWE1000.000KHz VBW:3.000KHz SWTAUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR432902F

WIFI Band 4 5725~5850MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH159 5795MHz
1 Vertical Fundamental

oy {
et S~
! R
ety b

Peak Left blank

TEL : 886-3-327-3456 Page Number : D31 of D46
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Band 4 5725~5850MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CH155 5775MHz

1 Horizontal Fundamental

1 (@BuVim) Date: 2024.05.07

el (dBuVim) Date: 20240507
PEAR_BE(B4) 1624]
1300) 1300
1200) 1200
/
1100) e 0|
1000) =

> 1000

T
%09 — WWW 0
80.0f o 80.0/
L O e e B e | N . PEAK(UNY
500 ; 600 i o)
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——
i i B A e
400) g N
209 200
200 200 |
109 100 |
N DR D E 0 700, ED w000 ED w00, 7
Frequency (M) Freauenc (i)
se oscHo7-HY site aacHo7-Hy
Conditon  PEAK_BE(B4)_16-24 3m HE_ANT_00075962 HORIZONTAL Condition  PEAK(UNII) 3m HE_ANT_00075562 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VEW:3000.000KHz SWT:Auto

Peak

el (dBuVim) Date: 2024.05.07

1300
1200
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1000
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200)

100]

000 2000 300, 300, 5000, 5000, 7
Frequency (MHz)
site $03CHO7-HY
Condition +AVG_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3.600KHz SWT:AUt

Avg Left blank

TEL : 886-3-327-3456

Page Number : D32 of D46
FAX : 886-3-328-4978



samranas. FCC RADIO TEST REPORT

Report No. : FR432902F

WIFI Band 4 5725~5850MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH155 5775MHz
1 Horizontal Fundamental

- |
00 Lt >4
80.0| \\
70.0| PERK_BE(B4)_16-24]
:: B bt b b
Gonditon-PEAK_oH{4)_10-26 3 HF_ANT_00075562 HORIZONTAL

Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No.

: FR432902F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH155 5775MHz

Vertical

Fundamental

1 (@BuVim)

Avg

Left blank

Date:2024.05.07 ) @@uvim) Date: 2024.05.07
PRI BE(B) 1524
1300 1300
1200 / 1200
100 . 100
-
1000 - 1000 4
900 < P 90|
80.0| /// 80.0| 1
700 L 2 - [yl e | S S N o R i | peakuNn
[
509 " J( 50 T N L R
okttt T
400 200} o™ 1
300 300
200 200
100 109
G mwm S0 S0 e &G S0 & S ) 00 7000, o, 000, ET ED 700
Froauency (W) Frequency (WHz)
site 0acho7-Hy site <030H07-HY
Condition : PEAK_BE(B4)_16-24 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KH2 VBW:3000.000KHz SWT:AUto +RBW:1000.000KHz VBW:3000.000KHz SWTAUto
) @Buvimy Date: 2024.05.07
1200
1200
0]
1000
90.0/ 4
004 |
700 I
60| AVG 54}
509 T
400 et |
xn_n‘*—r’“’*/ +
200
100
00 7000, 3006 000, ET ED 700
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WIFI Band 4 5725~5850MHz Harmonic @ 3m
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Band 4 5725~5850MHz
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WIFI Band 4 5725~5850MHz Harmonic @ 3m
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WIFI Band 4 5725~5850MHz Harmonic @ 3m
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WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 4 5725~5850MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH151 5755MHz

1 Horizontal Vertical

1 (@Buvim) Date: 2024.05.08 el (dBuVim) Date: 20240508
1300) 1300

1200) 1200

1100) 10|

1000) 1000

900) 90|

800 - PERK[NI) e00) PERK[UNI)
RO 111 O B e A O e o ) S S S Y My oo AL AL e R
609 AVG 54 609 AVG 54
500 T 500] 1

400) 400

300) 300]

200 200]

109 100]

000 4000.6000.8000. 12000, 16000. 20000, _ 24000 28000, 32000, 36000, 40000
Frequency (MHz)

000 4000,6000.8000. 12000 16000. 20000, 24000, 26000 32000. 36000, 40D
requency (WHz)
site +03CHO7-HY

site +03CHO7-HY
Condition + PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL

Condition + PEAK(UNII) 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D43 of D46



samranas. FCC RADIO TEST REPORT Report No. : FR432902F

WIFI Band 4 5725~5850MHz Harmonic @ 3m
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ycle Plots
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